28502-G01

[EZG0O]

a ISR Company

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

MODEL YEARS: 1998-1999
REVISED: 9/99



SERVICE PARTS MANUAL

GASOLINE POWERED
UTILITY VEHICLE

SERVICE PARTS DEPARTMENT INSIDE USA PHONE 1-800-227-7029 FAX 1-800-752-6175
OUTSIDE USA PHONE 010-1-706-798-4311 FAX 010-1-706-771-4601
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388

Service Parts Manual



‘ LIMITED WARRANTY | |

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR THE E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS AND HARDWARE MAY VOID YOUR WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO OPERATE
AT ABOVE FACTORY SETTING OF 15 MPH (24 KPH) WILL VOID YOUR VEHICLE WARRANTY.

i Service Parts Manual



I GENERAL INDEX |

SECTION Page No.
How to use the E-Z-GO Service Parts ManUAL.......... ...ttt es e e e ecceiare e cee e e e e e e s aeraeaeaesaeaessnnan vii
ACCELERATOR

» Accelerator Pedal, ACCEIEIAOr BOX ....cceuuvererereriiiiiiiiiiiiiieiireeeeeeererereereressesesessasssansssasessesesesserereererereens A-1

+ Governor Linkage, Throttle LINKAQE .......c.c it s n e s n e s s e e n e s e n e A-2
AIR FILTER

» Remote Air Components, Air Cleaner, Air Filter Element, Carburetor Baffle, Gasket, PCV Hose........... B-1
BODY

» Front Cowl, Instrument Panel, FIOOr PAN@l .........eeeeeeeiiiiiiiieeeee ettt erere e re s s e C-1

o Seat Frame, SPlash PaneIS ........oo it e s e e e s e be e e n e nneae e s Cc-2

* Floormat, Seat Wrap, Side Panels, ROCKET PANEIS........ccccoverceririieiiiie et s e C-3

+ Seat Filler Panels, Rear Fenders, Rear Panel, Front BUMPer ...t C-4

* Ashtray, Ball HitCh/RECEIVET .......uii ittt sttt st s s en e e e e ssense e e saenneee e s C-5

=221 | 1 (o TR O o] o 1O C-6
BRAKES

* Brake Pedal With Brake LIGhtS .......cooiiiiiiee ettt st s s e e s e D-1

+ Brake Pedal Without Brake LIGhtS ........coocmiiiimicree et e e D-2

+ Brake Linkage, Equalizer and Brake Cables.........cccooiriiiiiniieee it D-3

* Wheel Brake ASSEMDIY .......oomeeriee ettt st st D-4
CAB

L7 | o TSN E-1

+ Cab Mounting Brackets, Windshield WIPET ..ot E-2

+ Steel Doors, Vinyl Doors, Strobe Light.........ceceeiiierceeeecee e ssere s see st sve e s s reeesss e s snne s e e sanns E-3

LR o ¢ {[Te | 1 & J TRV ROTO PR E-4

+ Defroster/Cooling Fan, SWItCh PAnEl ..........oo ittt e s s E-5
CARBURETOR

+ Pilot Jet, Main Jet, Carburetor MOUNt GaSKET .........eeeriiiiiiiiceeeeree ettt e e senserereere s e e F-1
CLUTCHES

+ Drive Clutch, Driven CIUtCh, DIive BT .......cocueieieeeeeeiei ettt eer e s e s e s ssasenserereere s e s e G-1

DIRECTION SELECTOR
» Direction Selector Handle, Reverse Warning Buzzer, Shifter Control Pivot.........cccceecvvvvcceenvenvcceeenene H-1

Service Parts Manual i



I GENERAL INDEX |

ELECTRICAL SYSTEM
o Battery, CONrol HAMMESS. ......ooiii ettt e e e et e e e s st e e e s sree e e e sanreaeeessanseeeesnannen J-1
» Electrical Plate Assembly, Voltage ReguIator.........c..cvoiiiirincn et e J-2
L o1 T TN = 1o o SRR J-3
+ Headlight, Turn Signal Light, TaillIght........c.ccoo et J-4
« Ignition Switch, Turn Signal, Indicator Light/Fuel Gauge .........c.coi ittt J-5
* Hour Meter, POWer OUHIEE (12 VOIE) «..ooueeeieie ettt sttt s s e J-6
« Strut Mounted Strobe and WOrk Lights. ...ttt e J-7

ENGINE AND MUFFLER
» Engine, Spark Plugs, Muffler, Oil Filter, Spark ArreSter.......cuuvvcerirer vt st s seee s eee s s e K-1

ENGINE AND STARTER MOUNTING

» Engine Guard, Starter/Generator, Belt Adjuster, Isolation Mount ..........ccccvvievivrierceenccen e L-1
FRONT SUSPENSION

» Front Axle, Hub and Spindle, Leaf Springs, Shock ADSOIDET ........cccvevvcveiiriie et M-1
FUEL SYSTEM

» Fuel Tank, Fuel Filter, Fuel Gauge, FUEI PUMP .....occciriie et eesssie e s e see e sne s saee e s eanee s N-1
REAR AXLE

» Axle Tube, Axle Shaft, Bearing, Shifter Bracket, Differential Guard .........cccocevvevreercerivcncvcee e, P-1
REAR SUSPENSION

* Leaf Spring, ShOCK ADSOIDE ... .o ettt e Q-1
SEATING

+ Seat Bottom, Seat Back, Hip Restraint, Seat Back SUPPOM.........cooviriiriiiiii e R-1
STARTER/GENERATOR

+» Terminal Assembly, Brush Holder Assembly, PUIEY .........coocmiririiiier e S-1
STEERING

» Steering Box, Steering Shaft/Column/Wheel, Tie RO ......cccviviiiiiiie vt T-1
TRUCKBEDS

* Electric Dump Bed, Decals, PIVOt MOUNTING ....oovviiiiiiein ettt seee e ssee e e e e e U-1

» Electric Circuit Breaker, Toggle SwitCh, ACIUALOT.........coii i eree e rre e ser e e e e e u-2

L = 7= o I T T u-3

* Flat Bed, PivOt MOUNTING. ... .cviii ettt e e e e e s st e e e e e st ae e e s snsaeeeesanseaeeessanseeeesnansen U-7

L L = o TR = =Y N oo PPN U-8

07 1 (o[ I o t- o] (- T TR P TR TORUR ORI U-9

iv Service Parts Manual



I GENERAL INDEX |

WEATHER PROTECTION

LU [ T o] o J T TRV TOR TR V-1

+ Top Mounted Rear View Mirror, 3-Sided Soft ENCIOSUTE..........c.viiirierrceeeerie st et V-2

O WINASIIBIAS .ttt e et e aeseseeeeeesaeaesesre e e e s e s s as s nsnsns s senaasenesaesesesnenenenns V-3
WHEELS AND TIRES

* Tire, Wheel Rim, VAIVE SEIMS .......oooiiiiiieieiieicieie et te s e e e e e e e ee e e e e e ee e e sr st ae s seseseesenesaesesesnenenenns W-1
WINCH

® IMOUNEING ...ttt et e s e e e e e s e e se e e nme e e e sasee e meaaesane e e e s ae e aneseesne e aaneneenaneeanraenanenenanns X-1

IS To1 (=T g ToT o Eo T o oY (o= LAY Ty X-2

¢ WINCh COMPONENES ...ttt ce e et e s e e s e e e ane e e e s sae s sameae e sane e e neae s saneaeanrae s nenenanns X-3
SPECIALTY PRODUCGTS ...ttt eeeecettertr e s st st st s sesasaseses e eresessesasassasasessererseessessesasasseseneareressesesassaseseenes Appendix A

+ Special Tools

» Performance Products

* Paint

+ Engine Qil
ACCESSORIES ...ttt e e e e e e e e e e et s s ae s se s as s aeeseaeaaessaess s ssaasaesesaeassesaaasssnnsaseasaesesasessnanns Appendix B

+ Accessory Listing

Service Parts Manual v



GENERAL INDEX

Notes:

vi Service Parts Manual



I HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL l

This manual is divided into several sections:
* GENERAL INFORMATION
¢ [LLUSTRATED PARTS BREAKDOWN
¢ APPENDIX

The first section, GENERAL INFORMATION, contains the following information:
*  WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a list of Specialty Products and Accessories for your vehicle.

USE OF THE MANUAL

To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model nhumber be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body located in the ILLUSTRATED PARTS BREAKDOWN section of this manual for
its location) and note the complete number shown on the plate.

Service Parts Manual vii



TITLE TITLE

LEFT HAND ILLUSTRATION PAGE

PARTS LIST (CONTINUED ON
D E
Eggggm%iDD)ON RIGHT HAND PAG REAR OF PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying descrip-
tion for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
* Locate the part number or description in the appropriate column on the parts list page.

NOTE: ltis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual (P/N 28503-G01) will be available from the E-Z-GO Service Parts Department.

viii Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual ix



| ACCELERATOR

1 - Includes items 2 - 44
40 - Includes items 41 - 44

Page A-1

Service Parts Manual



Gasoline Vehicle

lGasolneveice __ ACCELERATOR

ACCELERATOR

83 - Includes ltems 84 - 94
104 - Includes ltems 105 - 117

72 71
wle . 1
68 ’/ @Q e\%

) @
66 67
Q\) "o
X
o o O
64 - Includes ltems 65 - 72
N
{
i
I

Belt Cover

a on Engine @

86 - Includes ltems 87 - 94

Service Parts Manual Page A-2



ACC

ELER

AT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G03 | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 44) e.eooveeosseeeeresessneesesssnoe 1
2 | 70116-Go1 ACCELERATOR PEDAL BRACKET ...evess e everessssenenssesseseresesssseeneseesss 1
3 00984-GO1 SCREW, #8 = 10 X 1/2" LG eeveeererreesssereesseseeesesesssscneessessesseesssssseenesesssn 4
4 | 25853-G02 PEDAL BOX AND COVER .. ceveresseeiveseessceeesesssesessesssessesseesssesssesssene 1
5 00684-G6 SCREW, #8 = 32 X 3/8" LG vevessseerecessereeessssoessesssssseseessssssessessssemesseossien 4
6 | 25861-GO1 MICRO SWITCH...ooeeeeeseeereesseessesseneseesssneeseessseeeesessesrssesessssseessesssee 1
7 | 00982-Go1 SCREW, #4 = 14 X 5/8" LG evveeesevreesessreresssseeessssssseeeesesssoesesesssseeeeseessse 2
8
9 | 72066-GO1 CONTROL ARM .coseeere e cereesesemsseessseeseesssseeesssssssesessessseseesssseseseeeess s 1
10 | 23860-G1 BEARING . ..evvevereesseeesesesseemseessossessesesessseesesseseesseseeesseeeessssesseeesssessssessnes 2
1 | 24621-G1 NYLON WASHER, 516" ..cocersessceeressseereressssnessesssseesssssssssesesssssseesessssees 2
12 | 12064-G1 PUSH NUT, 5/16".eeeeeesseeeesssseeseessecersesssscmessesssesesssesssssessesssseessesssnnes 1
13 | 25768-Go PIVOT ROD .rooveree e eesssreesesasressessecsesessssseesesssseeesssssesssessssssmsesseesssen 1
14 | 72199-Got PIVOT BRACKET «..eeceeeceeeeeesscneesesesesseessssmsesssssssesessessesesesesssssseseeessse 1
15 | 14390-G1 LOCK NUT, /8 = 2 cevoeeeeeeeessseeeeeessenesessssoesesssssssmsessesssssessesssonesseesssee 1
16
17 | 72198-Go3 MICRO SWITCH CAM...ccooeeseeresessseressessemseesesssrseesessssssessssssmnsesessssenen 1
18 | 00550-G4 LOCK NUT, 5/16 = 24 .vee e seeeesessseneseesssnessesssssesessssssssesesssssesssesssse 1
19 | oo4s7-G3 SETSCREW, 1/4 = 20 X 3/8" LG vovvresseerreesssseseeesesssmsessessssssesssssssesesesssne 1
20 | 72074-Go1 CONTROL ARM LINK rrreere e seeeeeseseseeeessssmeeseesseseesessssseeeessesssseseeeessses 1
21 | 72225-Gof SHOULDER BOLT, #10 - 24 X 11/16" LG esveeeverereseeeerssssemmereesssoneesessssn 1
22 | 00532-G4 LOCKNUT, 5/16 = 24 ..veesseeeressssneesesssesesssssoessssssssssssessssseesessssseeesseessesoe 2
23 | 17677-G1 SPRING RETAINER, 1/2" ceer oo seeveeeesseressesssemeessesssssesesesssssseeeesssesensess 1
24 | 17979-G1 ACCELERATOR ROD BUSHING ....vrssssceeeeressreresssessneesssssseeesseessssseseesee 1
25 | 73046-Go1 COMPRESSION SPRING ..cooscereressereeesessneeessesssesessssssessesessssseereessses 1
26 | 17677-G2 SPRING RETAINER, 3/8" ..ecevreessseereesesssseesereeeeseessesseeeessessssseseseereesees 1
27 | 72072-Go1 ACCELERATOR ROD ....coscoeeeeeereeesssoeesesesssssessesssesmesesssseeessessssseseess 1
28 | 10385-G4 CLEVIS YOKE (ADJUSTABLE) ..vveceesserressesseeeessesssneeesesssseeeessssseeeeesses 1
29 | 10386-G3 CLEVIS PIN, 5/16" X 1" LG wevvevevreeesessseeeesssssseeessssssseeeseessseeeseessssresesso 1
30 | 17838-Gi NYLON BUSHING «..ccvveeeeveeesseeeeesessesessesssoeesesssssseeessssssseeesssssseneseessssees 3

Page A-3 Service Parts Manual




;, Gasoline Vehicle

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31 | 17255-G1 TEFLON WASHER, 5/16" ..eoreseeeee s ccereesesensesenesseseesseessessesesesssssessessesseen 1
32 | 10387-G3 COTTER PIN, 3/32" X 3/4" LG cvrereeeeereeseeeeeeeseeeerereeesssseresesessesemsesmssssssssss 1
33 | 70134-GO1 PEDAL PIVOT PIN eeevoeeeereeeeoeeeeeseseeseessssssesessesesssssosssmsessssssessessessessssesseee 1
34 | 00986-GO1 PUSH NUT, 932" . eeeeereeeeesessbesessssessssssssssessessessessssssssessrsmmemmsennenes 1
35 | 14390-G10 LOCK NUT, #10 = 24h.-eeeeeeeeereeeeesesseeesssessssssssessseessssesssmesssssessseeeees e 1
36
37
38 | 72201-GO1 WIRE HARNESS (PEDAL BOX) ...covveeerereeveeeeseneseesseeseeseesessesesssesessssssssssesnd 1
39 | 72065-Go2 ACCELERATOR CABLE ....oooveeeoereeeevseeesereseesessemesesmessmsesesesssessssssessssesesseeee 1
40 | 25799-Go1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 41 - 44) ........... 1
41 | 27844-Go1 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 42 - 43) .......... 1
42 | 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ..ovveveoeereeemesnenmesnensesssesesesseeseesesssssess 6
43 | 27512-Go1 ACCELERATOR PEDAL PAD ....eeeoeeeeereeerereeeemseesessessessesessessereenee 1
44 - ACCELERATOR PEDAL .. eeeeeeoeeevemmsensmeenseemesessssesessesessesssessssesssssse 1
45
46
47 | 00715-G2 | BOLT, 516 - 18 X 13/16" LGcvrevrrsrsrsresesessceseemmssssemersemenessseeessessssssessssesssssesson 2
48
49
50
51 | 74201-G02 | CHOKE CABLE (WITH NUTS) (INCLUDES ITEM 52).......cooooeeeereeeermmnenscnneneeen 1
52 | 00544-G4 JAM NUT, 5/16 = 24 covoeeeveveeereeeeeseeeseeeseeesessseessssesesssesessssessssssssseessesesseseseene 2
53 | 00568-G4 | LOCK WASHER, 916" ....ooooeeoeeeemmmmmesemmmemmmemssssmssessesssessssssssessssssesessessessesseseseees 1
54 | 00545-GA | NUT, 916 = 18 coccosccoeeeeeeeecoresseneesssssesssssessesmssssesessensssessesessssssesssseeseesessesessesesond 1
55 | 72155-G02 | ADAPTER RETAINER ..oooovorooreeesrseesesescoecemmmsessemesseseeessssesssesseeseesssssssssessesssssesn 1
56 | 72154-GO1 | CHOKE CABLE ADAPTER....ccccocomvvorsssserssesssessssssssssssssssssssssssssssssssssssossss 1
57
58
59 | 25737-G01 | CARBURETOR LINKAGE ROD (INCLUDES ITEMS 60 - 62).......erevrreeeeeeeeeee 1
60 | 23722-G1 ADJUSTING ROD (SHORT) ...ovveeeeeeeereresssemmmmmesessessesesssesessesessesseseseessmsessnes 1

Service Parts Manual Page A-4




l ACCELERATOR - Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | 24465-G1 BALL JOINT SOCKET ...ouconrvveeeeemeesressessesssasssesssssssmnsnesssssssssssesesssssassonee 2
62 | 00526-G4 NUT, #10 = B2 eeeeeoomeseeseeeeseesssssssesesesessssessssesesssss s ssesssssssssessssesssossenes 2
63
64 | 25760-G01 | CARBURETOR LINKAGE BELLCRANK (INCLUDES ITEMS 65 - 72)............... 1
65 | 25759-GO1 CARBURETOR PIVOT ... eeeeeeeeoereseesesssoesessseesssssmssssseseesesessssmmsnsan 1
66 | 23860-G1 BEARING ....ovcoeeceeesesssseseeeesssssssesesessessssssessssesesssesssssssseseasesseseesssssesseesnees 2
67 | 24621-G1 NYLON WASHER, 5/16".........covoooerseesesseessnsesssssesssessssssssesesssssssssereesssseseces 2
68 | 25768-Go1 ST\ o =To o SO 1
69 | 12064-G1 PUSH NUT, 5/16"....ocvvvvveessemmssssseseseeseseesssesesssseesssssssesssesessssaesssssesesesessenes 1
70 | 24479-Gi BALL JOINT BALL .....ooovovevevemeesemsonrseeseeeseseseesssssessssesssssesssessesesesesesesssesesseees 2
71 | 00565-G5 LOCK WASHER, #10 ..ooverreeeeeeeeeeeeseeesessesesessesesesssesesessssssesesesesesessssseese 2
72 | 00526-G4 NUT, #10 = B2....coeeoeeeoereeeesesesssesessesssseeessesesseseseesmsssssssseseasessessesssmsseeeseees 2
78 | 72197-G01 | PIVOT BRACKET ...... oo reeceeeseeassesessssesessssesessscssssesessessesssssssssesessenesssnseneeseneed 1

74 | 14390-G1 LOCK NUT, B/8 = 24 ....oooooeeeeeeeeeermessssessesessssessesssessssssssesssssssssssessesssssssssssesssees 1
75 | 00414-G8 | BOLT, 1/4 - 20 X 1" LG eerurmrrreeeeeeesessseseseeessessessesessessnesessssssssssseesesssssmsessessessseond 2
76 | 14390-G4 | LOCK NUT, 1/4 = 20 ceooicoieeeeeoeeesseeeeseeeeesssssssseeesesesessessesssesesessessssassesssssssssas 2
77
78 | 72254-Go1 | THROTTLE LINKAGE ROD ASSEMBLY (INCLUDES ITEMS 79 - 81)............., 1
79 | 72255-Go1 LINKAGE ROD (JOINTED)......coommrereereeeeesseseesessssessssesessssesssssessssssssesseees 1
80 | 24465-Gi BALL JOINT SOCKET c.vvvoeeeeereeeeeevereeeseaessseseeseseesessmmsesssesesessssesmsesees 2
81 | 00526-G4 NUT, #10-32..cccrneeeeeveeeeemeeesesseeesssssseseessees e sessesessessessssesseseseesseeesmnaseene 2
82
83 | 25702-G01 | GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 84 - 94).......] 1
84 | 25655-Go1 BELLCRANK BRACKET ........cocooeemeeeseesesseessosesessssesessesessasssssssessensssssesseres 1
85 | 14390-G1 LOCK NUT, B/8 = 24 ....oooomrereeeeeeeessessesesesesesssesssssssessssseseeesessseseessmssesessones 1
86 | 25763-Got GOVERNOR PIVOT ASSEMBLY (INCLUDES ITEMS 87 - 94) ......ocon...... 1
87 | 25762-G01 GOVERNOR PIVOT.....cooorveeeeeeeessesseeeseessessssssmmessesesessesessesesessereseeen 1
88 | 23860-G1 17T N c Y 2
89 | 24621-G1 NYLON WASHER, 5/16" .........ocoouereseseeeemsssesessesenseseessesssensseseesemmesseen 2
90 | 25768-GO1 11V} ol 2o s 1

Page A-5 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 12064-G1 PUSH NUT, 5/16" ... ettt eccse e s sesee s s v e ne s s s s ses s re s ane s eenan 1
92 24479-G1 BALL JOINT BALL ...ttt cetresecsereeseessnr s esecensnressessnnneeesesensneneenns 2
93 00565-G5 LOCK WASHER, #10.....cccereeeecereriicirennneercnennssssnessosesssssasessonsssssssesened 2
94 00526-G4 NUT, #10 - B2 ..ttt rene e s s rere s ss s es e e e s eeaen s s mmnens 2
95
96 00276-G6 BOLT, 5/16 - 24 X 3/4" LG ...ooeercecrrrerinetenesseessnressiesesnesinnesessssesssnessssessaressnes 2
97 00565-G8 LOCK WASHER, 5/16" ... ..o cerrniinetsneisenseeeseressstessssessessssessssnesssesssessness 2
98
99 25737-G03 GOVERNOR LINKAGE ROD (INCLUDES ITEMS 100 - 102).....cccvccervveerreninnn 1
100 23722-G1 ADJUSTING ROD .....ooiieeeicrrereirsitecceireccnresssaeessasnecsssenesennsnasssnss s msnnssnnes 1
101 24465-G1 BALL JOINT SOCKET ...ccciciiirirerrrerectieniiicssseeescsrnesessasecaseesassesessesenensseenns 2
102 00526-G4 L A I RSN 2
103
104 25690-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 105 - 117) .......... 1
105 25765-G01 GOVERNOR BELLCRANK .....coeerceeirireiccreeerscirsssrenesserenssssenssssessesasnessaens 1
106 24479-G1 BALL JOINT BALL ...ttt rrvete s seesn e se e se e e s se s e nese s neaneeas 1
107 00734-G5 LOCK NUT, #10 - B2, et cciitieeecnmee e e s cnee e sessane e e ss s s se e aese s nnassnnns 1
108 14390-G4 LOCK NUT, 1/4 - 20ttt ieecee e e esee et e s e eae e s ee e s e e s e sa s sseeasnnns 1
109 22751-G2 GOVERNOR BRACKET ASSEMBLY (INCLUDES ITEMS 110 - 117) ........ 1
110 22752-G1 GOVERNOR BRACKET .......oitiiiiciiierrerieereeesscnnrsssssssesresesnsssensssssssenes 1
11 25274-G1 GOVERNOR ROD ......iiiiereieecciinicerereessssneesseesssncesessasssesacesnssanenns 1
12 22754-G1 BUSHING ......ceeeeiiericrreecerieeectrnreereseeesssseeess e nessanensesaseessnsesnesnnessns 1
113 25661-G01 CUP WASHER ........oiicerccireceirc e v seee s e ese e se e ssessesan e ansnesaseneenns 2
114 23578-G1 COMPRESSION SPRING .....cceeeviriiriiiriietiseesseressiessensessessnssessnsssesand 1
115 22754-G2 BUSHING .......oo it rrnrersetssstesereesnr e sae s sesssne s et e s sbe s s enssressaas 1
116 23859-G1 GOVERNOR ADJUSTER ....cccciiirrceececstrsetsceescresesessessenensseresensennd 1
117 00526-G4 NUT, 10 - B2 ettt e te s enr e s e anr e et s s s neneesse s aanens 1
118 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG ..oveoeeiieriirceerveeccceererrsseresstessssessseessssessesssseennd 2
119 25738-G01 SPRING ... ereee st r s st r st r s e e sesss e e ss s e sesaseesessasanssssesasnensennnresnd 1
120 25286-Gi1 SAFETY SEAL, 3/8".....ceeireieiertteriecieerinesseesisecsansesssssssessserssssssasessasssnsesssssnnd 1

Service Parts Manual Page A-6



| ACCELERAT Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 12064-G3 PUSH NUT, 3/18" ..ot sssssesssninsssssesssessrssesassessens 1
122
123 | 25653-GO1 ACCELERATOR CABLE BRACKET ......cccoiuiiiniinininiiisinee s enssesscsses 1
124 | 26826-GO1 LOCK WASHER, 8MM. ..ottt s sas s 2
125 | 26827-GO1 NUT, M8 X 1.25MM ..ceiiiiiiiiti ittt s s s s 2
126
127 | 72055-GO1 ACCELERATOR CABLE BRACKET ......cccocniriicntiiinnt et srenesnsenend 1
128 17618-G1 WIRE TIE ettt sae st e sas s e s s s s senaen 7

Page A-7 Service Parts Manual



1 Gasoline Vehicle __ ACCELERATOR

Service Parts Manual Page A-8



I AIR FILTER Gasoline Vehicle

See BODY
Section

Front of Vehicle

4®

Page B-1

Service Parts Manual



AIRFILTER

Gasoline Vehicle

Ignition Coil

Carburetor

Page B-2

Service Parts Manual



I AIR FILTER Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72416-G01 INLET ADAPTER (PRODUCTION SINCE 4-99) ......oooiiiiie e 1
2 72415-G01 GASKET ...ttt s s e e e e e 1
3 71055-G01 RIVET, 3/16" X 3/8" LG ..eieii ettt ssesne e se e e 4
4 11391-G2 CLAMP, 2" . ettt e e e n e e e s 1
5 72367-G01 HOSE, 18 ...ttt ettt ern e narne 1
6 11391-G5 CLAMP, 3/4" ...t s e e e s e e 1
7
8
9
10 26727-G01 CARBURETOR / AIR BOX GASKET ......ooirirreee et 2
11 26728-G01 CHOKE BRACKET .....co ittt e s e e e 1
12
13 23726-G6 CARBURETOR MOUNT SPACER ......ccooiriereee et 4
14 72178-G02 HOUSING ...ttt s s e s e e e 1
15 51400-G1 LOCK WASHER, 6 MM ...ttt e s s e s 2
16 13632-G1 NUT, MB X T ettt s e a e s s ernenae e 4
17 72529-G01 BAFFLE ... e e e 1
18 72514-G01 STUD, M8 X1 XBIMMLG ...t et 2
19
20 72147-G01 HOUSING MOUNT GROMMET .......oociiie ettt s 2
21 23726-G7 HOUSING MOUNT SPACER.......ccoi et 2
22 26671-G01 BOLT AND WASHER, M6 X1 X30 MM LG ....ccovirrreee e 2
23 26701-G01 WASHER, 8.5 MM, e s 2
24
25 72368-G01 AIR FILTER ELEMENT ..ot 1
26 72179-G02 AIR FILTER COVER ...t e e 1
27 72145-G01 LATCH . et ern e e 3
28
29 72146-G02 INLET COVER ..ottt e e e 1
30 00614-G5 SCREW, #8 - 18 X 5/8" LG ...rec ettt 6

Page B-3 Service Parts Manual



l Gasoline Vehicle AIRFILTER |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31
32 72151-GO1 POV HOSE ... .ot et s e e e e 1
33 74093-G01 LABEL (WARNING) ......eoiiitiireerrre e e s sne e s s sne e nes 1

Service Parts Manual

Page B-4



l BODY Gasoline Vehicle

See
Electrical

8 - Includes Items 9 - 12

Page C-1

Service Parts Manual



BODY

Gasoline Vehicle

ASH TRAY
79 - Includes Items 80 - 83

BALL HITCH

Page C-2

Service Parts Manual



l BODY Gasoline Vehicle

; 101
///*/l / BALL HITCH KIT
&
! ‘\\/|\\ 99 - Includes ltems 100 - 104
L»\f LN
O eal N
\|\:\e V\\ . Vehicle Rear Bumper

/) / ‘C' HITCH KIT
2
! ‘\\\/!\\ 107 - Includes Items 108 - 114
Lo N
\ e ™~ 113

NN \° . AN
\;\0‘\\/’ N e Vehicle Rear Bumper
N . .
0 S~ y‘ \\\

Page C-3

Service Parts Manual



BODY

Gasoline Vehicle

Page C-4

Service Parts Manual



Gasoline Vehicle

BODY

Service Parts Manual

Page C-5



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71510-GO1 | UPPER FLOORPAN ....oorveeeeeeeeseeeeeeseeseseseesesessessseseseseesesseeesesesenesssseseesesessesens 1
2 14601-G11 | RIVET, 3/16" X 916" LG weorevveeeeereereeeseereseeresesesseeesseseesessesessessseesesssesessseesesesnens 9
3
4 70451-GO1 | LOWER FLOORPAN........oveeeeeeeeesseeeeeseeseeeseesssessessseseseseesessesenesesenesssseseessseesesens 1
5 14601-G11 | RIVET, 3/16" X 916" LG werrrvveereeeeeereseseesesessesesssseeesseseeenseseseseeseseesesssesssssessse s 7
6 70452-G01 | ACCESS COVER ... oveereeeeeriererereesereseessseseseseesseeseesesessssesessesesesseesesseseseeseseseeses 1
7
8 71151-G** INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9 - 12) ..corrveeeereree. 1
9 71153-G01 DEFLECTOR (PASSENGER SIDE) ..o vvveereereeereseseeessseeeeseesesesessssessesens 1
10 | 71154-Go1 DEFLECTOR (DRIVER SIDE) w.cooourvveeeeeeereeeeeereeeseesesessesesesseesesseseseeseseseeees 1
11 00614-G5 SCREW, #8 - 18 X 5/8" LGivvrrvveereeeeeeeseeeeessesessssesssessessssesssessessssesessssssessesens 6
12 | 71158-Go1 INSTRUMENT PANEL INSERT (FOUR CUP) .....orveerreveeersererersesseeseserenen 1
13
14 | 71481-GO1 | LABEL (SAFETY) oo eeereeeeeerseseeessesesesesesesessseesessseesesessssesessesesesseesessssesesseseseeses 1
15
16 . SERIAL NUMBER PLATE .....oooeeveeeeeeeesseessesseesseessssseeesssseseseeseseseeseseseessseeseseseene 1
17 * CAPACITY PLATE ..ooorveveeeeveereeeeeereeesseseseesesesesseesssseseseeseseseessseesessseeseseseesssssnenn 1
18 | 01041-GO1 | BIVET, 5/32" X 7/8" LG ceeevveeeeeveeseeeeeseeeeeeseesesesseseseseseseesssseesesessesesseseseeseseseesens 4
19
20 | 71413-G02 | SPLASH PANEL. ...ooocoeeeeeeeeeereeeeeeseeeseeseeseeeeses e sseseseseeseseseesssaesesesesese s sene e 1
21
22 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG (LATE 2000 PRODUCTION)................. 4
23 | 01036-G01 | SCREW, #10 - 24 X 3/4" LG (TO EARLY 2000 PRODUCTION) .........cveerrenene... 4
24 | 11098-G7 LOCK NUT, #10 - 24 (TO EARLY 2000 PRODUCTION) w...corvveeereeeereseeesseeenens 4
25
26 | 71115:G0T | VINYL TRIM oot eeeeeeseeee e soeesee s e seesesessessseesesesesessseeseseenens 2
27 | 71055-GOT | RIVET, 316" X 1" LG covvveerreeeseeeeeseeeeeseeesssseesssesesseeessesesesseseseseeseseseeseseesessseenn 10
28
29
30

{

Service Parts Manual Page C-6



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 T1219-GOT | COWL coveereeeeeeeeeeeeeeeseeesesseesee oo seeseeeseeseseseeseseseessseeses e sess e sene e neeseseseesesessenens 1
32 | 71101-GO1 | COWL SUPPORT BRACKET ...cveoeveereeeeeereeesresesesseeesesseesssseseseesesessessseesessseene 1
33 | 71102-G02 | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG ureveeereeveereereeesmesereesesereesessseeseseenens 3
34
35 | 71462-G01 | COWL SUPPORT BRACE .......ooveeseeeeeeeeeeteeesseeeeessesesessesesessesssaeseseseesssssseseseenens 1
36 | 00740-G4 SCREW, #10 = 32 X 1/2" LG cvvorrveeeeerereeeereeseseeessessseseeseseseessseesesssesesssesssssnens 2
37 | 00559-G5 WASHER, #10....evveeereeeeeeeeeeeseeseeeseeseesesessesssesseeeses e sessesesseseseseessseesessseesesssenan 2
38 | 00921-Gs LOCK NUT, #10 = B2 ..ooveeeeveeeeeeeeeeesesseeeseeseeessesesesaeseseseesesessessseesessseesese s ssse s 2
39 | 71055-G02 | RIVET, 3/16" X 1 1/8" LG wereeveereeereereeeeeeseeesreeeseeeeeseesesseesesessesssaesesesesesssesessesens 1
40 16705-G9 SCREW, 1/4 = 20 X 1 1/8" LG evveereeeereeeeeereeesresesessesesesseeesesseseseesesessessseesesessene 1
41
42 14776-G1 RETAINER NUT (0 TYPE), 1/4 = 20....vveeeeeeeeseereesseeseeeesesseeessseecesssseseseesenessesens 1
43 | 71055-G0T | RIVET, 3/16" X 17 LG covvveeeerereeeeeseeeeeereeessesesessesesessesessssesesssseseseesesessessseesesssene 7
44
45
46 | 71289-G01 | NAMEPLATE (E-Z-GO) (OVAL) ooveoooeeereeeeeeesseeeenseseeenseseseseessseesesesessssseesese e 1
47
48 | 71214-G01 | FENDER FLARE (DRIVER SIDE).........cimoeoeereeeeeneereeenseresessessseeseseseesessssesessenens 1
49 | 71214-G02 | FENDER FLARE (PASSENGER SIDE)....ooeeieeereeeeesseseseseessseeseseseesssesessseenens 1
50 | 71045-GO1 | RIVET, 5/32 X 3/8" LGuvvveeoreeereeeeereeeeeeeseesoeeesseseessesesensesesessesssaesesesessss s seseenens 6
51 00559-G4 WASHER, #8......vveoreeveeseeseeesseseeseeseaeseesessesesessssessssesessssesessessessesnessesesesseseseeses 6
52
53
B4 | 74265-G0T | BUMPER ...ovoeeioeeeeeeeseeeseseeeseseeeseseseesesessesssessesess s sse e seseseeseseseessseesess e 1
55 | 74037-G0T | SPACER TUBE ..ouoooooceeeeeeeeeseeeeeeseeeesesesesseesseseseseeseseseesesessesssaesesesesessseesessenens 2
56 19859-G1 END CAP, 3/8" ..ooeveoeeeeereeeeeereeeseesesesseeseeseeesesseseseeseseseeseseesessseesessseesesesesesssnenn 2
57 | 75048-GOT | SPACER, 1/2" oot eeeeeeseeeeeseeeseeseseseeeesss oo ssesesneeseseseesssaesesesesess s sene e 2
58 | 00570-G2 WASHER, 5/16" .vvooeveveeesseveeseeseeeseeseeseeeseesssessseesssseeessssesesseseseseessseesessseesessseenan 6
59 | 00905-G8 LOCK WASHER, 5/16".....coreveereeeeeresesreeeseeseessssesessessseseeseseesessseesessseesesesessessnens 4
60 | 01035-G02 | BOLT, 5/16 = 18 X 2 1/2" LGiueeerreeeeeeereeeeeeeeseseeseeesseeesesesseseeeseseeseseesseseseseneseees 4

Page C-7 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61
62
63 75459-G01 GLOVE BOX DOORS (BOTH SIDES).....ccccecirerieererreerireerreesee e e 1
64 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) ....ccceeiiiieceecenee s 1
65 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE).......cccociiiriie e 1
66
67
68 70135-G01 PEDAL PIVOT COVER..... .ottt e e 1
69 70048-G** FLOORMAT ....ooreiirrreceerreeesr e e earesre s sme e e ser e san e e snesmesanesresaneenens 1
70
71
72 71844-G** SEAT WRAP PANEL WITH LOUVERS (PRODUCTION SINCE 4-99)............... 1
73 71379-G** SEAT WRAP PANEL (PRODUCTION PRIOR TO 4-99)......ccconvirerriernerieeen 1
74 10570-G10 RIVET, 5/32" X 9/18" LG ..cre et s e serene 8
75 71609-G01 SEAT HINGE PLATE.......o ettt s s 2
76 10570-G11 RIVET, 3/16" X 3/4" LG ..ottt s 4
77
78
79 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 80 - 83) .....cceeiveerereiee e 1
80 27731-G01 ASH TRAY L.t e s e e e 1
81 27736-G01 GASKET ...ttt et e e e 1
82 75108-G01 BRACKET ...t s s e e e e e e 1
83 00100-G4 SCREW, #10 - 168 X 1/2" LGi..oee it 4
84
85
86 74261-G01 BALL HITCH RECEIVER ..ot et 1
87 00439-G2 BOLT, 5/16 - 18 X 1 1/4" LGttt e e 4
88 00569-G2 WASHER, 5/168" ...ttt s 9
89 11098-G6 LOCK NUT, 5/16 - 18 et 5
90 00198-G8 BOLT, 5/16 - 18 X 1" LG c.uirieeirererire e st 1

Service Parts Manual Page C-8



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 74260-G01 HITCH e et s e s s ernenarne s 1
92 31757-G01 HITCH BALL, 1 7/8" (INCLUDES ITEMS 93 - 94) .....cci e 1
93 00566-G6 LOCK WASHER, 3/4"......c oottt 1
94 00702-G11 NUT, 3/4 = 16 ettt st e e e s e 1
95 21317-G01 CLEVIS PIN, 5/8 X 3" LGi...eei ittt s s 1
96 21683-G1 COTTER PIN, 15/32" X 2 11/16" LG ..eri e e 1
97
98
99 75326-G02 BALL HITCH KIT (INCLUDES ITEMS 100 - 104) ....oovoiereerrerecere e 1
100 75324-G01 HITCH. ..ot e e e e 1
101 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LGi....eiiiieeeeeee et s e 4
102 00571-G3 WASHER, 378"ttt e e e 4
103 00566-G1 LOCK WASHER, 3/8" ..o it st ee e e s e 4
104 00532-G5 L I 71 1 OO 4
105
106
107 75327-G02 CLEVIS HITCH KIT (INCLUDES ITEMS 108 - 114) ..o 1
108 75325-G01 HITCH. ..ot e e e e 1
109 13437-G5 LOCK SCREW, 3/8-16 X 1 1/2" LGi....eiiiieeeeeee et s e 4
110 00571-G3 WASHER, 378"ttt e e e 4
111 00566-G1 LOCK WASHER, 3/8" ..o it st ee e e s e 4
112 00532-G5 L I 71 1 OO 4
113 14443-G7 CLEVIS PIN, 1/2" X 2 1/2" LGt e 1
114 19314-G1 COTTER PIN, 2 1/2" LGttt 1
115
116
117
118
119
120

Page C-9 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
121 | 70629-GOT | SPLASH PANEL. ..o ceoeeeeeeeeeeeeeeeseseeseseeeeeessseeeseeseseesseeseeeess e ses e see e seneseneenen 1
122 | 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG cv..veeeeeereeeeeeeseereseeesesesenenen 2
123
124
125 | 70884-G02 | SEAT FRAME ... cooeeeceeeeeeeeeeeeeeeeseeeeseseeeeeeseeeeeeeseeeesseeseeeese e set e s s esenenees 1
126 | 70200-GO1 | SCREW, 3/8 - 16 X 1/4" LG weoreereeeeeeereeeeeeeeoeeeseseeseeeesseesseeessmeses e see e seseseneenens 4
127 | 70113-G01 | ADJUSTABLE BUMPER.......oveieeeseseeseeeeeeeeeseeseseeseseesseesseeessseses e see e seseseneenen 2
128 | 11027-G1 LOCK NUT, 5/16 = 18 .ooreeeeeeeeeeses e seseseeeeseeeess e seseeseseesneesseeseeeese e sneeseeeese e 2
129
130
131 | 70244-G02 | SPLASH PANEL. ... ooeeeeeeeeeeeeeeeeseeeeseeeeeeeesseeeeeeseseesseesseeess e ses e see e seseseneesees 1
132 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi.erevereeereeeeeeeeeeseesseeesesseseseeseseeeseeseseesseesesssesseese e 2
133 | 00438-G8 BOLT, 5/16 = 18 X 17" LG -eereeeeeeereeeeseseeseeeeeseeseseeses e seseeseseseseesesesseeseseeesseeseeen 2
134 | 00559-G8 WASHER, 5/18" «...cooveeeveoeeveseeeeseeeeseseseseoseseeesessesessesesesseesseses e see e seeeseseseneesens 2
135 | 11098-G6 LOCK NUT, 5/16 = 18 .ooreeeeeeeeeeses e seseseeeeseeeess e seseeseseesneesseeseeeese e sneeseeeese e 2
136
137
138 | 70245-G01 | BATTERY TRAY ..ooeoeeeeeeeeeeeeeeeeeeeseseeseseseseeseeeseseeseseesseesseeesseeses e see e seseseneenens 1
139 | 00715-G2 BOLT, 5/16 - 18 X 13/16" LGi.erevereeereeeeeeeeeeseesseeesesseseseeseseeeseeseseesseesesssesseese e 2
140 | 00438-G8 BOLT, 5/16 = 18 X 1" LG -veeeeeeeeeeeeeseseeseeeeeseesseeeseseseseeseseseseeseseeseeesenssesseese e 2
141 | 00571-G2 WASHER, 5/18" «...cooveeeveoeeveseeeeseeeeseseseseoseseeesessesessesesesseesseses e see e seeeseseseneesens 2
142 | 11098-G6 LOCK NUT, 5/16 = 18 eooreeeeeeeeeereeeseeeeseeeeseeeess e seseeseseeenesssesseeseeeesneseseeess e 2
143
144
145 | 71674-G01 | SIDE PANEL (DRIVER SIDE) ... ... ooeoeeeeeeeeeseeeseeeeesseeseesesesesessseessseeseseesesesnenes 1
146 | 71674-G02 | SIDE PANEL (PASSENGER SIDE) ......ceouoveeeeeereeseeeeseeesseeesemesesseeseseseeseneenee 1
147 | 10570-G10 | RIVET, 5/32" X 9/18" LG ceoreereeeeeeereseeseeeeeeeesseseseeseseesseesseeessseses e see e sesesenenens 4
148 | 10570-G12 | RIVET, 1/8" X 1/2" LG wereeeeeeeeeeeeeeeeeseeeseeeeeeeeesseeeseeseeeesseesseeese e ses e ses e sesesenenens 4
149 | 16469-G7 WASHER, 178" ..ot seeeeseeeseeeeseseeeeeeeeeeseseesseesseeees e see e sen e seresens 4
150

Service Parts Manual

Page C-10



l BODY Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

151

152 71439-G01 ROCKER PANEL (DRIVER SIDE) ......ccocociiiirerrncerrecerreese e 1
153 71439-G02 ROCKER PANEL (PASSENGER SIDE) .......ccccooirenirrencre et 1
154 71440-G01 BRACE (DRIVER SIDE).....co ottt s e 1
155 71440-G02 BRACE (PASSENGER SIDE) ......co it 1
156 00789-G2 SCREW, #10 - 24 X 1 1/4" LG oot 4
157 19247-G3 SPACER, 9/32" ... ettt e e e e 4
158 00660-G5 WASHER, #10.. ..o 4
159 11098-G7 LOCK NUT, #10 - 24 ...t st e e e 4
160

161

162 16705-G1 SCREW, 1/4 - 20 X 1" LG oot 4
163 23726-G2 SPACER, 1/4" ...t e e e e e e e 4
164 00559-G7 WASHER, /4" ..ot s e e 4
165 14390-G4 LOCK NUT, 1/4 = 20 ..ottt sne s s 4
166 71764-G01 SILL PLATE TREAD ...ttt e s s e 2
167

168

169 71586-G01 FENDER (DRIVER SIDE) ..ottt e s 1
170 71586-G02 FENDER (PASSENGER SIDE)........cociiieiieeniiee e 1
171 71586-G03 FENDER WITH TAILLIGHT (DRIVER SIDE) .....ccccormirirreeerrerecree e 1
172 71586-G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) ......cocorirrreereeerereees 1
173 00414-G7 BOLT, 1/4 - 20 X 7/8" LGi...eeieieceeceeie ettt e e 12
174 00559-G7 WASHER, 174" ... e e 24
175 14390-G4 LOCK NUT, 1/4 = 20 ..ot e s s e e 12
176

177

178 71372-G01 INNER FENDER, (PASSENGER SIDE) ......oocoiriiiieeie et 1
179 71372-G02 INNER FENDER, (DRIVER SIDE) ......ccoceimiriirerrice e 1
180 71374-G01 BRACKET ..ttt e s e e e e 6

Page C-11 Service Parts Manual



l Gasoline Vehicle BODY |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
181 | 15058-G1 RIVET, 3/16" X 7/16" LG (ALUMINUM) ......veeeeereereeseeeesesseeeseseeesseseseseeseneesenens 8
182
183
184 | 71587-GOT | REAR PANEL ...oooeoeeeeeeseeesesoeoesseeeasseseseseeseseseesesesesseesesseessss e seeseseseesesessesens 1
185 | 71055-GO1 | RIVET, 316" X 1" LG ceoerrereeerereeeseseseseseseseseseeseseseeseeessesssesseeesssseeesssseseseeseseseeses 4
186
187
188 | 71588-GO1 | SEAT FILLER PANEL (DRIVER SIDE) ...ocovoveeereeeserereseseeessseessseseseseesesessesens 1
189 | 71588-G02 | SEAT FILLER PANEL (PASSENGER SIDE).......vcerorerereeeeconseeeessesereseeseressesens 1
190 | 10570-G10 | RIVET, 5/32" X 9/16" LG cervveereveereeeeeereeeeeeseesesesseseseseseseesssseesssessesesseseseeseressesens 6
191 | 20271-G3 HOLE PLUG, 2" (VEHICLES WITHOUT TOP) .coceeeveeeeeeeeereeeseeeeseseeeseseeensssenen 2
192
193
194 | 35062-G01 | DECAL (WORKHORSE®)........ooosoeeeeeerereoreseeeseseeeeseeessesesesresesesseesessssesesseseseeses 2
195 | 35430-G08 | DECAL (ST350) cvvermereereereeeeeeseeesseseeesseseseseeseseseesesesessseesssseessssssesesseseseesesessesens 2

Service Parts Manual Page C-12



BRAKES

Gasoline Vehicle

1 - Includes ltems 2 - 28

VA

27

[0

.

Brake Pedal (Vehicle With Brake Lights)

Page D-1

Service Parts Manual



Gasoline Vehicle

BRAKES

30 - Includes ltems 31 - 39

Brake Pedal (Vehicle Without Brake Lights)

Service Parts Manual

Page D-2



BRAKES

Gasoline Vehicle

47 - Includes ltems 48 - 57
59 - Includes Items 60 - 63

50 51 52 53 54

/777

]|

Page D-3

Service Parts Manual



l Gasoline Vehicle BRAKES

88 - Includes Items 90 - 98, 100, 101 Front of Vehicle
89 - Includes Items 90 - 97, 99 - 101

*90 - Includes Item 91
92 - Includes ltems 93 - 97
98 - Includes ltems 100, 101

99 - Includes ltems 100, 101
106 - Includes Items 107 - 108

107

108\
110
13 4qp 1M1 x;@
K%S@@@@
)T U
/

109
114

* When replacing brake shoes,
order Brake Adjuster Kit
(items 98 or 99).

E\f % Housing

101

Adjuster Arm
Adjuster

~ \@§\

&y,

Service Parts Manual

Page D-4



l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 70263-G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 28) ...coiiiiieciere e e sne s e e 1
2 * BRAKE PEDAL.......eoo ettt s 1
3 70265-G01 PARK BRAKE PEDAL ......ooi it e s 1
4 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7) ............. 1
5 * SERVICE BRAKE PAD ......ooniiireeenerer et 1
6 * PARK BRAKE PAD ...t e 1
7 15766-G1 OVAL RIVET, 3/16 X 3/8" LGi. ....oerierre ettt 9
8
9 * SERVICE BRAKE PEDAL PLATE ...t et 1
10 15932-G2 PIVOT PIN ..ottt e e s e 1
11 11737-G1 TORSION SPRING ...t e 2
12 12064-G1 PUSHNUT, 5/16" ...ttt e s 1
13 00737-G8 SCREW, #10 - 24 X 1" LG it 4
14 00739-G1 RUBBER NUT, #10 - 24 ...t 2
15 22362-G3 BRAKE PEDAL STANDOFF ......ooiiiieieiee e 2
16 27137-G01 CONICAL SPRING ...ttt s 2
17 11098-G7 LOCK NUT, #10 - 24 et e e 2
18 10606-G8 MICRO SWITCH ..ottt e e 1
19 00645-G2 SCREW, #6 - 32 X1 1/4" LGi.ooiiie et 2
20 00559-G5 WASHER, #10 ...t 2
21 00559-G3 WASHER, #6 ...t e et e e s 2
22 00565-G3 LOCK WASHER, #6 .....eoeecerreirirrrn ettt 2
23 00525-G5 NUT, #6 - 32 .ttt s e e e e e 2
24 ¥ BRASS SCREW ...ttt s 2
25 00567-G3 LOCK WASHER, #6 .....eoeecerreirirrrn ettt 6
26 14628-G1 FASTON TAB ...ttt s e s s e 2
27 24605-G1 WIRE HARNESS (BRAKE LIGHT).....c.cci it 1
28 17618-G1 WIRE TIE. ..ot 3
29

Page D-5 Service Parts Manual



l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

30 70264-G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 31 - 39) 1iiiiiieciiete et seee e e en e s ae s s s 1
31 11737-G1 TORSION SPRING .....cootiieitie e cereeree st s sstee s et sssvee e ree e ssaee s sanne s 2
32 15932-G2 [ Y4 2 I | SR 1
33 12064-G1 PUSHNUT, 5/18" ..ottt sttt e e seaa e e 1
34 * BRAKE PEDAL.....uoiiii ettt sttt stee st 1
35 70265-G01 PARK BRAKE PEDAL ..ottt rtre e seee e seee e seee e s 1
36 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 37 = 39) .ueiiiii ettt 1
37 * SERVICE BRAKE PAD ...ttt ene e 1
38 * PARK BRAKE PEDAL PAD........ccotiiei ittt 1
39 15766-G1 OVAL RIVET, 3/16" X 3/8" LG ...eccceeeereeceeeveee e e seee e sneessee e e 9
40
41 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG ...cciee ettt 1
42 70581-G01 FLANGED BUSHING .......coc ittt senessee s seee s e s sne e e e sasne s 2
43 70676-G01 TORSION SPRING ......ooiciiecieesttre e eee e st e e e s er e e sse e ssee e s sreesseee s sseeeennes 1
44 00643-G1 WASHER, 3/8" ...ttt st e e e e st e e e s rae e e s sereaeeesannraeeesnan 1
45 11098-G5 LOCK NUT, 3/8 - 16 ..eeiiiiiiieiiieciieeteseiiete st ae s sve e e s s e s e e s s e saneaae s e nasnes 1
46
47 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 48 - 57)...cccccvieeveerceeneennnn 1
48 25882-G04 LINKAGE ROD ...ttt ettt e seaa e e 1
49 00532-G4 NUT, 5/168 - 24 ...ttt e e a e e 2
50 * (0 1
51 23463-G1 COMPRESSION SPRING........ccooei e rceee et eveee e ree e ssae e s seeeesee s s 1
52 23061-G2 COMPENSATOR STOP TUBE ...ttt srnee e e e 1
53 17979-G1 BUSHING ...ttt e e se e e e e 1
54 15121-G1 WASHER, 3/8".....oe ettt se st sstee s s e e e s e e ee e s sanee s 2
55 28082-G01 EQUALIZER BRACKET ....uviiitir e crtre vt srresee e s see e s e e s s e esee e s svee s e 1
56 00963-G01 SPHERICAL NUT, B/16 - 24 ......uoiieei ettt setne e e s ae e sssnae e 1
57 11098-G9 LOCK NUT, 5/16 - 24.....uoeiiei ettt et a e e 1
58
Service Parts Manual Page D-6




l BRAKES Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 70716-G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 60 - 63) ...| 1
60 28082-G01 EQUALIZER BRACKET .....ooiiiirreeerereveee e e see e s sve e s e s s e esee e s svee s e 1
61 28083-G01 BRAKE COMPENSATOR BUMPER ........cccooiiirreeerre et 2
62 * BRAKE CABLE (PASSENGER SIDE).....c.cccoiiiiiiiiiiiiee e ecivie e scieee e 1
63 * BRAKE CABLE (DRIVER SIDE) ....ccccoitiii ittt sccinee e eeeene e sseeee e 1
64
65 12305-G1 RETAINING RING .....coi ittt sttt e e e e s ssae e e s sae e e s sesneene s 4
66 12416-G2 WIRE TIE .ottt sttt st e e e st e e e s nr e ae e e sannraeeesnan 2
67 10386-G3 CLEVIS PIN, 5/168" X 1" LG cueeiirieercereerteesseee e sveessee e s ssveesseessssveesenanessssnessnnnns 3
68 10387-G3 COTTER PIN, 3/32" X 3/4" LG....ueeeeeeeee e sceee e sveesstee s sveees e sssvee s snen e snse e snnne s 3
69
70 70601-GO01 KICK-OFF LINK ...ttt es s e s e s s e s sae e s s e e e a e s 1
71 17838-G1 NYLON BUSHING ...ttt s st ese e e ssn s s e s e e sreeens 2
72 20835-G1 TEFLON WASHER, 3/8" ....ooi e eeteie et svtee s e see e sse e sssee s s s e s e e s snee e snns 2
73 00559-G8 WASHER, 5/16" ...oeiei ittt te et e e e e st e e e s re e e e s sreaeessannsaeeesnan 2
74 10387-G3 COTTER PIN, 3/32" X 3/4" LGi....vieee ettt seeee s sene s see e s 2
75 70098-G01 KICK OFF CAM PIVOT ..o ciie et see s s teeseee s e see e ssee s snn e ssse e s sasae s er s saneeenns 1
76 10097-G6 FLANGED BEARING ........cccoiiieeectie ettt sssee s seee e s s e e sasnee s 2
77 25103-G2 KICK-OFF CAM.. ...ttt e s e e s s a e s a e s s e nane e e e s e naanes 1
78 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG eeeii ittt 2
79 14134-G4 S 0 = 1
80
81 70113-GO1 ADJUSTABLE BUMPER ... .ottt siee e s ae s s ae e 1
82 11027-G1 LOCK NUT, B/16 - 18 ..ttt ettt sene e e e s s e 1
83
84 70080-G01 CATCH BRACKET ....eeiieeie e sctee e rtr e ste s st e e s sreesse e s sve e e s s s e e s s nanessaneesnnnen 1
85 00414-G6 BOLT, 1/4 - 20 X 3/4" LG uuteiiiiecieeeisiiiite st ee s ie e s e s e e s s e naneaae s 2
86 11027-G2 LOCK NUT, 1/4 = 20 .eeeeiieieie e eeieete st te s e s ae s s e s e e s s e e e a e s e nanes 2
87
88 72422-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 90 - 98, 100, 101)....| 1

Page D-7 Service Parts Manual




l Gasoline Vehicle BRAKES |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 72422-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 90 - 97,99 - 101) ..... 1
90 27945-G01 BRAKE SHOE KIT (INCLUDES ITEM 91) ...oooirriirerecee e 2
91 * BRAKE SHOE .......oi e 2
92 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 93 - 97) ..cooiiecrecercee e 2
93 ¥ UPPER SPRING ...t e e 1
94 * LOWER SPRING .......oooiiirre et 1
95 ¥ PIN e e s e ern e e 2
96 ¥ CUP AND SPRING ......cceiiieeeieeceee s e 2
97 * ADJUSTER SPRING.......cocoirriirrirr ettt 1
98 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 100 - 101)...| 1
99 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 100 - 101) ... 1
100 * ADJUSTER ..ot s 1
101 * TEFLON WASHER ..o e e 2
102 17083-G2 BOLT, 5/16 - 24 X 1" LG c.orieeireerrcre e et 8
103 15126-G1 LOCK NUT, 5/18 - 24 ...ttt et e s s s 8
104 21809-G1 INNER BRAKE DRUM WASHER .......oooieienee e e 2
105
106 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 107 - 108) .....ccocovrrvvererineenen 2
107 ¥ BRAKE DRUM.......iie sttt s e s 1
108 19862-G2 LUG BOLT, 1/2- 20 X 1 23/32" LG eeieeieeeee e e s 4
109 14723-G1 LUG NUT, 1/2 = 20t e s sn e e e e 8
110 24939-G2 SPINDLE CAP ADAPTER.......c ettt s e 2
111 21830-G1 OUTER BRAKE DRUM WASHER ..o 2
112 00518-G8 SLOTTED NUT, 3/4 - 16 ...ttt 2
113 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG ..t 2
114 12091-G2 SPINDLE CAP ...ttt s s e e e se e e e 2
115
116 72036-G01 BRAKE CABLE BRACKET (PASSENGER SIDE) .......cccooiirieccerceree e 1
117 72237-G01 BRAKE CABLE BRACKET (DRIVER SIDE} .....cccccoriririrreeirrerecrse e 1

Service Parts Manual Page D-8



| CAB & ACCESSORIES Gasoline Vehicl

1 Includes items 2 - 42

dlﬁw’

: See BODY
Section for P/N.

See BODY
Section for P/N.

Page E-1 Service Parts Manual



| Gasoline Vehicle

33 Includes items 34 - 42
34 Includes items 35 - 39

Service Parts Manual Page E-2



| CAB & ACCESSORIES Gasoline \(ehicle

58 Includes items 59 - 66
59 Includes items 61, 63 - 66
60 Includes items 62 - 66

44 Includes items 45 - 55
45 Includes items 47 - 52
48 Includes items 49 - 54

59

49

50

70 Includes items 71 - 75

Light Switch
RED

Page E-3 Service Parts Manual



Gasolin CAB & ACCESSORIE

77 Includes items 78 - 84
78 Includes items 79 - 82

Light Switch

Service Parts Manual Page E-4



86 Includes items 87 - 88 Add Silicone #10 Phillips Head
Under Head Screw

@ﬁ)\ #10 Washer
|

Fy— Nylon Washer

Roof
Panel

Lock Nut

87

Page E-5 Service Parts Manual



| Ga

soline Vehi

cl

B &

CA

AC

ESSORIES

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74294-G0* | STEEL CAB KIT (WITHOUT DOORS) (INCLUDES ITEMS 2 - 42)................. 1
2 74294-GO*A ROOF PANEL......ci oottt ntenssee s snrs e ssan s s ssse s sssneessand 1
3 74294-G0*B REAR PANEL ...ttt ettt ssas s sssane s sase s s s aae s 1
4 74294-G0*C WINDSHIELD PANEL.......coioiiiiiiiiit ittt ssssse e ssssseneans 1
5 74294-G0*D FRONT CORNER PANEL (PASSENGER SIDE) .....c.ccceeerievreeeecieerinenanes 1
6 74294-GO*E FRONT CORNER PANEL (DRIVER SIDE)....ccccccoreeerinieiercer e 1
7 74294-GO*F RECEIVER (DRIVER SIDE)......c.ociiieertreereeerrneer e seeseer s se e es e 1
8 74294-G0*G RECEIVER (PASSENGER SIDE) .......oocoenvirererneecrcerereeeercnese s eeenseenes 1
9 74294-GO*H LOWER MOUNTING BRACKET (DRIVER SIDE).......cccccoveveeiirenieenieennnens 1
10 74294-G0*l LOWER MOUNTING BRACKET (PASSENGER SIDE) ........ccccccecvemneerncns 1
"

12 1P0O04A FRONT PANEL COWL SEAL GASKET (85" LONG) ....ccccvecerveerrercrercerranene 1

13 1P004D ROOF TRIM (50%) c.ceeiiiiiritinssiiniieiiniints et sssssneesssmssssses s sansessnsssssnnd 1

14

15 6E03 FRONT WINDSHIELD MOUNTING GASKET........ccccociriniiinereicnninicenennand 1

16 B6E03A BOLT, 3/8-16 X 7/8" LONG ... ccirereecrietreereece e sere e eesseecn e seessmensecr s sssnenes 44
17 6E03B LOCK NUT, 3/8-16....ccccceiiiriricrnricreninrentinincetesnessessmses st e sesasnesessessessnessans 44
18 6E03C WASHER, 3/87 ...ttt et sae s bbb st s e s san s 44
19 6E03D NYLON WASHER, 3/8" .......ooieeieeeiereeeereeecere et e e e e sessnmeas 26
20 6E03E FRONT WINDSHIELD GLASS ...t e me e 1

21 6E03H FRONT CORNER PANEL WINDOW GASKET .......cooorrirreereeneeeeeeeaens 2

22 6E03J REAR PANEL WINDOW GASKET ......oceciircriticrriitiieessetr e eneeneand 1

23 6E03S ALLEN BUTTON HEAD BOLT ....cooiivvirerrecrererrrnesscrarsasamresesantsss s recssesssenes 4

24 6EO3T BED SPACER......co ittt irencesc s ssssr st sesese e scnsssennss s s 2

25 6E03U BOLT, 1/4-20 X 1 1/27 LG ...oeiireeecretecrrerenseeeenceesseesesensessensesassenenssssesesessrans 4
26 6E03V NYLON SPACER, 1/47 ... eeeeeeeeereeneeereve et e s e s eme e 4
27 6E03W WASHER, 5/167......ooiceriierercercte st ree s s e st e sae e sanessenssee s e s sane s snesensaned 4
28

29 B6EQ5A FRONT CORNER PANEL WINDOW (PASSENGER SIDE).........cccceceeucnes 1

30 6E05B FRONT CORNER PANEL WINDOW (DRIVER SIDE).......ccccceevtveveeervieninend 1

Service Parts Manual Page E-6




CAB & ACCESSORIES

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
31 6E05C REAR PANEL WINDOW.......c.cociriinennniinsentene s sesssssseesaseseessend 1
32
33 74244-G01 WINDSHIELD WIPER KIT (INCLUDES ITEMS 34 - 42) ....c.ccooviniiinniveninenns 1
34 9PWMS85 WIPER MOTOR (INCLUDES ITEMS 35 - 39)....ccccecinurvininnrinenninincnnnes 1
35 * SPACER ..ottt bt 1
36 * SHAFT COVER (SEAL) ...coueieirireinisiniincnisinsirssts st sanas 1
37 * NUT e s b e e sb s e nad 1
38 * BOLT oottt st s e s s e 1
39 * WASHER ..ottt e ere s 1
40 9PWA WIPER ARM...cccoiiiiiiiriinis ittt s e e snesas e 1
41 9PWB WIPER BLADE ........coiniiniieniitiire it e s e e senessenennesennd 1
42 9E003 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED)........cccecennmecnnene 1
43
44 74241-GO* STEEL DOOR KIT (INCLUDES ITEMS 45 - 46, 55)......cccovrieimerenenrienisierenionns 1
45 74241-GO*A STEEL DOOR (DRIVER SIDE) (INCLUDES ITEMS 47 - 52).....c.cccoavuinuenne 1
46 74241-GO0*B STEEL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 49 - 54) .............. 1
47 6E05D SLIDING DOOR WINDOW ASSEMBLY (DRIVER SIDE)........ccocvevenened 1
48 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE)......c.ccoctvniviiiniinirineninnenennd 1
49 6EO03P LOWER DOOR WINDOW MOUNTING GASKET......c.coocoeneirrennissinennnd 1
50 6E05F LOWER DOOR WINDOW. ...ttt esesesnnene e 1
51 9DHOS1 OUTSIDE DOOR HANDLE, KEY LOCKING.........ccocctnrreercnreeercaenannd 1
52 1P004B LOWER DOOR SEAL GASKET (43" LG) ...cccvveerunneercnenientiinscssresesnaes 1
53 6EO05E SLIDING DOOR WINDOW ASSEMBLY (PASSENGER SIDE) ............, 1
54 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ......coccovierimreienereneneereenes 1
55 1P004C DOOR SEAL GASKET (121" LG)..c.orireereririresirirencssnesneessrnesceessessesensenead 2
56 9P001A REPLACEMENT DOOR HINGE KIT (NOT ILLUSTRATED).......ccccooveneecerrercnences AR
57l
58 74242-G01 VINYL DOOR KIT (INCLUDES ITEMS 59 - 66)........ccccenteuemnesnennencsscrensnssseneaene 1
59 9DVK-L VINYL DOOR (DRIVER SIDE) (INCLUDES ITEMS 61, 63 - 66).................. 1
60 9DVK-R VINYL DOOR (PASSENGER SIDE) (INCLUDES ITEMS 62 - 66)................ 1

Page E-7 Service Parts Manual



Gasoline Ve CAB & ACCESSORIE

icle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 9DHSLL INSIDE DOOR LATCH (DRIVER SIDE).....ccccccrttreinererineeesscersenrnecessanee 1
62 9DHSLR INSIDE DOOR LATCH (PASSENGER SIDE) ......cccccvvcimeerenerencnneeccnaneas 1
63 9DCK DOOR CHECK (NOT ILLUSTRATED).....cccccesiaerenerrrinmterescressseenrennenss 1
64 9DSTK1 DOOR STRIKER (NOT ILLUSTRATED)........coccmrenerircceercrnrenssasencnnenas 1
65 9DGH1 DOOR GRAB HANDLE..........ccicoriiitrrcsrenrsneeseseneseenen s ssane s ensnanearensens 1
66 9DHOS1 OUTSIDE DOOR HANDLE, KEY LOCKING .....cccccvreciearenieenncerceenens 1
67 9PSSHL REPLACEMENT DOOR HINGE (DRIVER SIDE) (NOT ILLUSTRATED).......... 1
68 9PSSHR REPLACEMENT DOOR HINGE (PASSENGER SIDE) (NOT ILLUSTRATED)} 1
69
70 74245-G01 STROBE LIGHT KIT (INCLUDES ITEMS 71 - 75) cecitritricerrcecrneerenesienereesreees 1
71 9LS1 STROBE LIGHT ...coicviiivtiiiierereeecieeersnessimessesineessnsrressessssssssesssessssssssessssens 1
72 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....cccccecurireercvenreenns 1
73 9E002 TOGGLE SWITCH........eeoiircrerrcrer e rceee s seeeeee s asee e s s samn e e s vameens 1
74 9PSLRB REPLACEMENT BULB (NOT ILLUSTRATED) .....cccocrerernrernsnseercserassnnenensd 1
75 9PSLRL STROBE LENS.........ouiicvtiiiiirceeeccees e nctessssieeceseesssseresesessssssssnsssessansnesssansans 1
76
77 74247-G01 WORK LIGHT KIT (INCLUDES ITEMS 78 - 84) ...ccocovceriverrisieerrsresresinessssennnans 1
78 9ILW1A WORK LIGHT (INCLUDES HARDWARE 79 - 82) ....ccerevciirneerrcrerisscsenecsens 2
79 * NYLON WASHER ......coirererecrciinrrerecresrsecsesernesceesesase s snes sesansesans 2
80 * WASHER. ... cireeerctenrie e cesre s rterseeerccsressesanesessensssssnsssennsssanssenenns 2
81 * LOCK WASHER.... ...ttt ceeeseseeeinessserssnsssssssssesestassasesnnees 2
82 * NUT et reset e e s s e e seser e s s se e sesenas s nnesnsnensesasensssnarasand 2
83 9E001 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....ccccteecvvereerereeennend 1
84 9E002 TOGGLE SWITCH.......coiicererieceeernrereniresscseeesrneenesenesserersesenesssseessessnssssens 1
85
86 74248-G01 DEFROSTER / COOLING FAN KIT (INCLUDES ITEMS 87 - 88) ......cccccevueenen. 1
87 9PDF FAN ...t sesere s ier e sae e e snese e e st e rese e r e s seeessanar s seasensnreesaneenrasnessned 1
88 9EOQ01 ELECTRICAL HARDWARE KIT (NOT ILLUSTRATED) ....ccccveecvreerrcrrnennens 1
89
90 74250-G01 SWITCH PANEL KIT (INCLUDES ITEMS 91 - 105) .....ccvcevvireirrcrirrresneeeseeenes 1

Service Parts Manual Page E-8




|CAB & A

CCESSORIE

Gasoline Vehicle

Replacement parts may be obtained from Curtis Tractor Cab Inc., 111 Higgins Street, Worcester, MA 01606.
Telephone (508) 853-2200, or FAX (508) 854-3377.
* Indicates a componant that is not available as an individual part.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
N 9PSF1-001 SWITCH PANEL ......ooi ittt nieeeseeessereessonessssnes e snesessanesesnassssnnessanens 1
92 9PSF1-002 MOUNTING BRACKET AND HARDWARE. ..........coitieeeererrcccmrerercncneerenens 1
93 9PSF1-003 ADHESIVE LABELS ...t reere e seccecee s aest e s mee s s ean e s sasnat s 1
94 9PSF1-004 3 AMP FUSE (NOT ILLUSTRATED) ....ccoccvereirinrerreciiersmesscsenes e secasessnnes 2
95 9PSF1-005 5 AMP FUSE (NOT ILLUSTRATED) ....cccotrrirercreirinnenccereeressnesecenssssmnssessees 3
96 9PSF1-006 7.5 AMP FUSE (NOT ILLUSTRATED) ...cceiivicrerrecie e sinresesvsae e 1
97 9PSF1-007 FLEX LOOM, 5/8" X 10" LG (NOT ILLUSTRATED) ...c.ccocevrreeercrireresanercnenns 1
98 9PSF1-008 4-WAY BASE TIE (NOT ILLUSTRATED).....ccccieiiiieereeeecerirsserresenenssssmecsened 6
99 9PSF1-009 WIRE TIE (NOT ILLUSTRATED) ...cccocirireerecrrerenrassecenssonsesesscereneessssasessues 14
100 9PSF1-010 BOLT, 1/4-20 X 7/8" LGi.....oeorecerecrireiierecinrecieeesisiesseseeessessasssssasssssessssnsessnens 2
101 9PSF1-011 WASHER, 1/4" ...ttt rrteescst et s e s ser e s s sesssse s e s s ssane s e s sasannessssasnns 4
102 9PSF1-012 NYLON WASHER, 1/4".......eeeeecrteeecrereectne s sessnerassecssnnessasssssressessanennenas 2
103 9PSF1-013 LOCK NUT, 1/4-20 ......coieeieieierieirieeresestesesssereeses s ssesessesassesasasssesaressnssssaness 2
104 9PSF1-014 10 GA WIRE (RED 8" LG) ..uveirceeeercereirrereserecesennssasresessenesimenessmsssesmesassesess 1
105 9PSF1-015 10 GA WIRE (BLACK 8" LG) ...ccceeireiiieriiecerseeeicnniessenesessenssssnenssssensssnesssssness 1
106
107
108 71485-GO1 WARNING LABEL (TOP) ..ccciriiirriercceneccsnnnssseeeeeseerssnnnesessensssssesesaenesssssrnasassaes 1
109 71487-G01 WARNING LABEL (WINDSHIELD) .....ccueiriiiiererccetniremeeessreensmenseenesismenessseens 1
110
111 27924-G01 RECTANGULAR SIDE MIRROR KIT (NOT ILLUSTRATED)......cccccenveercevrenaneen 2

Page E-9 Service Parts Manual



Service Parts Manual Page E-10



I CARBURETOR Gasoline Vehicle

1 - Includes ltems 2 - 16

Service Parts Manual

Page F-1



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
1 72558-G01 | CARBURETOR (INCLUDES ITEMS 2 - 16) ...couemuerveeeeresecsmmsssssssssecesssssessenend 1
2 * PILOT SCREW .....ooouuereceemeneresssssssesessssssssssssssssssesssssessssssnenssssssnnssssssesens 1
3
4 26649-G05 PILOT JET (H4BP) ..o..ooveeooreveensceeesnsissmmseessessseeessssesessesessesessssenesseemnssssssens 1
5 26841-GO1 PLUG ot ceveee s ssssmssensesssssnsssesssssssssssssssssssssssssssssssssnsssssssnssssessssnsssssssnins 1
6 26731-G01 BOWL SCREEN GASKET.........vcerieemmsrmmrereemmmeeesemsseesessessssesessssessesenons 1
7 26647-G01 NEEDLE VALVE ..oornvveoeereevesesaesssssssssessessemssesesssesessesssssssessesessssesssssens 1
8 26837-G01 Y T-XIN T Nl 274 1 =3 1
9 26646-G05 MAIN JET (HO4) covvrrrvveemneeeesssssessssesmemesesessensesenessesssassesesssesssesesssessassssssen 1
10 | 26648-Go1 FLOAT <. eevvvoereesevsessseeesesssmsssessssssssssssssssssssessessessssesssessssssssesessmassssesessne 1
11 | 26840-Go1 FLOAT PIN ..oorrvvveereeeesesssesssessesssnnssesssssssessssssssssesssssessssssnssssssssssesssssnns 1
12 | 26843-Go1 FLOAT BOWL GASKET ...ooummeerecernnreessssesssssssssssessssessssssssssssssnsssssssannns 1
13 | 26844-Go1 FLOAT CHAMBER ......oooveivemrecsssescsensessesesseneseeesemseesessmseseesesessesessesenne 1
14 | 26839-GO1 BOWL SCREW.....ooureeeeereesmsseeesssssssssssssssssessssssssasssssssesssssssssssssssassones 1
15 | 26730-GO1 BOWL GASKET ...ooomeeeeearreesssssesssssssssssesssssosssssssssesssssesssssssansasessssneseees 1
16 * DRAIN SCREW ....oooorioreevesmnseesssssssscssssmsessssssssesssssssssssssssssssssssssssssssssnons 1
17
18
19 | 26650-G01 | VENT TUBE ..coeveeoverereseeeessessecsssssssessssssssossssssssessssssssesssssssesssssssssesssssssssssessans 2
20
21 | 26726-G01 | CARBURETOR MOUNT GASKET .....ooumvvereermrieessesssssnsssseeesssssesseessseseenseseon 1
22 | 26637-GO1 | CARBURETOR INSULATOR........ooomemeeeeeeeeeeressessesereseeessesessssseressssesmsesseseneeen 2
28 | 72806-GO1 | GASKET .ouiireoeeeessessneesesssessssssseessssssesssssemssessesessssesserasessesssesseesssesesssessseee 1
24 | 26725-G01 | CARBURETOR MOUNT GASKET ......cosmsivveeemseesmmssesssssssesssssssessssemssssonssses: 1

Service Parts Manual Page F-2



Gasoline Vehicle

7

CLUTCH

Service Parts Manual

1

Page G




| Gasolin

e Vehicle

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

CLUTCH

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QaTy.
1 26952-G01 DRIVE CLUTCH ...t se e s se e e s s e ne s sa s ennese s s senanss s s nnne s 1
2
3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LGi...oeeiiieereeccrerescirscnneeccreesssnesecsenessssesessasenensessssaanens 1
4 00566-G2 LOCK WASHER, 7/16" ... eeirtreeecereinrsreiesersssesssnesesesesnesenesssnesssessssesensesensessnsen 1
5 25757-G1 PILOT WASHER ........oiertiiitinceecrrrnrceresnenessene s snessssanssesenesssmnresensenessane oo 1
6
7 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ...c...ovvvvecerreenereeeenns 1
8 25626-G02 MOVABLE CAM SHEAVE (INCLUDES ITEMS 9 -10) ..ccccevvvevvrireiensereecnend 1
9 00979-GO1 SCREW, #10 =24 X 7/8" LG c.cceeceeeeieeereeeiercteseceeescreenesneescneeessnsanenned 3
10 26479-GO1 BAMP BUTTON ... iiticneiriirieteseecmeraesssesresesesesesssssssnessenssssesssesansons 3
11 26302-G01 FIXED CAM ...t ecreersneresneesessesssasesssnesssssnnesssesesssssssssnessssseessnsnnessnns 1
12 24600-G1 SPACER ... ceeeceerceeieierirsinir e rieesreee s resessssstasesseasssneseser e s s nenasssaeessnnseennnrees 1
13 26304-GO1 COMPRESSION SPRING ... cocviiieiirrcienccie s e rssee s rerssenssesessssmmeasensens 1
14 25643-G03 FIXED POST SHEAVE ... rrerinrcreceecneeriissnarsesennessnesesssscssssansesnessand 1
15 27270-G01 HEAVY DUTY RETAINING RING..........ccoovcerriirnrieeeccirrrcresiereeecsssnssesrienenns 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LG...ceeiriereeereireerttenesnieeieesvessssessnssssaesssenssssasssessnsassnnen 1
18 00565-G8 LOCK WASHER, 5/16" e oo oo 4
19 25756-G1 RETAINING WASHER ......ccoottieiiinrenccrecniiessenescseessieenessssenesensasassnessssnssssansaed 1
20 72054-G01 DRIVE BELT ...ttt reieeessicee s sncree s semee s s s ssese s s sesesmsnasesesommaas s s vanesnesasnnnns 1
21
22 26414-G01 STARTER/GENERATOR BELT......ccoreectrierie et rcteerccnessceerseanessssessesanessnnes 1

Service Parts Manual Page G-2



| DIRECTION SELECTO Gasoline

]
N
1
o~
(7]
£
(9]
=
0
o]
©
=
3]
=
1
-

Page H-1 Service Parts Manual



| Gasolin

DIRE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 70594-G02 | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 23) .........oveveun.. 1
2 25684-GO1 DIRECTION SELECTOR BRACKET ......ovueeenerseeseesssesssesssessssssssssssneess 1
3 25664-G1 BUSHING ......oorvereeeesnessssessssssessssesssssessssssssssessssssssssssssessssassesssssssssseses 1
4 27537-GO1 DIRECTION SELECTOR SHAFT ........ourrrereereessssssserssesesssnsssssossssssssenns 1
5 25745-G01 DIRECTION SELECTOR CAM.......coocoerremerrenessmnesssmssssssssssssssnsssssneess 1
6 14390-G1 LOCK NUT, B/8 = 24.....coeoererererssssessssnsssssessssssssasesssssssesssssssenssessssssssaseesnns 1
7
8 10606-G1 MICRO SWITCH......oooeeveveeecetenssassesesssesssessssssssssssssessssssssssasssssnessssssssenns 1
9 * SCREW AND WASHER ASSEMBLY ........oureerrereemnresesessseessssesmsessssssssnnns 2
10 | 27151-Go1 SPACER ..ouovoneevesessvsesstssnesssens e sasenssssssssssssssasssssssesssmsssssssssasessasssssanes 1
11 00645-G2 SCREW, #6 - 32 X 1 1/4" LG ourvvreeereneeesesnseseessssesssssssssnssssssssssssssssssssnns 2
12 | 00559-G3 WASHER, #6 ....cvveerveneereesssssssssssssssseessssssesssssssssesssssssesssssmsessssessasessensoss 4
13 | 00565-G3 LOCK WASHER, #6 ..v.ovvenreverersssissesssssssenssssssssessmsssssssssssssnssassssansssssssnns 4
14 | o00525-G5 NUT, #6 = B2..euumeveeerresseesesossesnessssssssssssssessssssssssssssssssesssasssssnssssanessssssssanes 4
15 | 14628-G1 FASTON TAB........oirrveuseessessessssssasssssssnssssssssssmsessssssssssssssssssssssssmmsssnsssssans 1
16 | 00567-G3 LOCK WASHER, #6 ....v.evverrcernssseneesssnsesssssessssssssmsssssssssmsssssessesaressassnsssnns 2
17 | 25978-G234 18 GA. WIRE (RED) ....ouuvvveeeeersnevesesnsssssssssnnessessssssessssosesssessssessssesssssessses 1
18 | 73290-Go2 REVERSE WARNING BUZZER......oouureveeeeeeesensesssssssnssssssssssssssensssans 1
19 | 00138-G5 SCREW, #6 - 32 X 5/8" LGi....oovvrvereesermreesnscssessssssssessssssssssssssssmesssssesssens 2
20
21 00414-G6 BOLT, 1/4 - 20 X /4" LG vevvvveemersreneseeesesesssessesssseesesssssssssssssnnsesmsossssssssnnns 2
22 | 00559-G7 WASHER, /8" ....covueeeerererssseeseseenesessssssssssassssssssesssssssssssessssssssssssssssessnn 2
23 | 11027-G2 LOCK NUT, 1/4 = 20.....ceevueneereeemssseemesssmsesssssessssssemsssssssssasssssnnssssosssnsssssens 2
24
25 | 25727-GO1 | CUP WASHER ......oooeceeeceeeseesesetssesessssesesssssssssssesssssesssssssassssssssssssssssssssssaees 4
26 | 27764-GOT | SPRING w.coooierriememmemsnmseesnensesereessesssssssssasssssssssssssssesssossssssessssssssessassesessesssssas 2
27 | 11098-G7 LOCK NUT, #10 = 24 ...ooumrverrevesererecesessssessss s sssssessesssssssssssssssssssssssssssseneesd 2
28 | 10387-G8 COTTER PIN, 1/16" X 3/8" LG ..oorreerererrreeeersnesesessssessssssesnsosssssssssssessssssssoees 2
29 | 72341-GO1 | SHIFTER CONTROL CABLE ..euuuovereeeeeeeereeesieseesesessesessssssessssenssssesssssseseen 2
30 | 23726-G5 SPACER ......cooieteerseessnssssseessssssssssssssess s ssssssessssssssssssessessessssssesssesssesseeseenseend 2

Service Parts Manual Page H-2



|D

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 23176-G1 CLEVIS PIN, 5/16" X 3/8" LG. ...cccciriiniiiiininiiinneiincsssssssesssessseeassssesnees 2
32
33 25946-GO1 SHIFTER CONTROL PIVOT ....coocniiiinniiineneiinseiseissisnseneesesessses 1
34 26830-G01 SHIFTER LEVER NUT, M8 X 1.25 MM ......coviiniininnnennccsicnin e 1
35
36 71205-GO1 DIRECTION SELECTOR HANDLE.........cociriereciereecrcrmreese st cserenesssesssnnd 1
37 00740-G4 SCREW, #10 - 32 X 1/2" LG. (STAINLESS STEEL) ....cccevcirrcininccncnnccecnne 1

Page H-3 Service Parts Manual




| Gasoline Vehicle DIRECTION SELECTOR |

Service Parts Manual Page H-4



Gasoline Vehicle

ELECTRICAL SYSTEM

Electrical
Plate

30

S

&
53

&
=
=
=
=
=
=
S

See
Generator
Section

22>
2z

2z

Service Parts Manual

Page J-1



Gasoline Vehicle

ELECTRICAL SYSTEM

12 - Includes Items 13 - 27
44 - Includes Items 45 - 49

To F2on
Starter/Generator

RED to
Key Switch

Key Switch

To Pos.
Battery
Terminal

To
Accelerator Pedal

BLK/WHT Stripe
from Ignitor

BLK from
Voltage
Regulator

Service Parts Manual

Page J-2



Gasoline Vehicle

HORN AND FUSE BLOCK

86 87 Floorboard

Front of Vehicle

A

Front of Vehicle

To Fuse Block

Page J-3 Service Parts Manual



WHT to BLU/WHT from Harness - Both Sides

BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

Service Parts Manual Page J-4



ELECTR

79 KEY SWITCH DETAIL
KEY SWITCH AND KEY SWITCH AND
INDICATOR LIGHT/FUEL GAUGE INDICATOR LIGHTS
' W f—_ﬁ
Fuel RED _ 69 RED 76
Qil ! Fuel] Oil
WHT WHT
velllllr RED RED RED||[YEL

Electrical
Harness

Page J-5 Service Parts Manual



ELECTRICAL SYSTEM

Gasoline Vehicle

SR

HOUR METER

®
e

BLACK
YELLOW 7/

=

ot )1 = (+) <
N o
R HOUR METER SOLENOID

POWER OUTLET

Front of Vehicle

Service Parts Manual Page J-6



To Lights / N 159 - Includes Items 160 - 165

(%
7

142 /

‘
il
¢

WORK AND STROBE LIGHTS

131, 132
(Driver Side Strut Shown) (VEHICLES WITHOUT CABS)
130 - Includes ltems 131 - 149, 151 and/or 159
Filler Panel 140 - Includes ltems 141 - 149

151 - Includes ltems 152 - 157

ep

Front of Vehicle

(136)
YEL or WHT

155 or 163

(136)

157 or 165~

Page J-7

Service Parts Manual



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 24775-G** BATTERY (12 VOLT) (INCLUDES ITEMS 2 - 4)......cceeiieeercererirereccnneennseneernnens 1
2 * BOLT, 5/16 - 18 X 3/4" LG. .....occirrieeervvernrrsseesesiessn s snesesesesnesnnesssssssanssssesns 2
3 * LOCK WASHER, 5/16"......ccticicerecrrerrntinnrescaeessenessssaresssnessssaesssesesssssenesssens 2
4 * NUT, 5/16 = 18 ..t rrentcrcr e sssmsereser s ssseessssaresesnasenarnsseneassssenesanens 2
5 72101-GO1 BATTERY HOLD DOWN.......ccocsiiirecnerereririnrrsssessncnnrrsansescsnssessssasassesssansesassansenns 1
6 00952-G6 BOLT, 5/16 - 18 X 3/4" LG ccciciiiireeeecieecieirscirrcvererecresssssnseesseresssessssnsnesessessassssan 1
7 00565-G8 LOCK WASHER, 5/16"........ et irrcereiesieesse st seesessaessmnesesssnssssssenses sesenessens 1
8 00571-G2 WASHER, 5/16" ...t steeiertecsrtseseenseserenss s srs e sessensssesseeesseesssnessansassssaes 1
9 25972-G33 6 GA WIRE (BLACK 24" B+ - SOL) cocueeeiiriiriecerrresrrieeesseessceesssssesessersssssnesensees 1
10 | 25972-G12 | 6 GA WIRE (BLACK 16" B- - GRD) ......coomererresesnesesssnmsoesesmesssessesmsesesssssssesesnend 1
11
12 27740-GO3 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 13 -27) ...cevvcveereneennns 1
13 27738-G01 ELECTRICAL PLATE .......oorceciicetrrsrrrrsnressnesseseneesenesssssnessssessnsnanassees 1
14 72562-G01 IGNITORL. ...ttt e st e e et r s s s e r e e e s e e nese s s nnr e e e e s s nnees 1
15 00650-G7 WASHER, 1/4"...... .o eeercecereccrer e resescecsee s sssesssseeessssesessssesnsessssnesessnenns 6
16 00565-G7 LOCK WASHER, 1/4"......co oo ieeretecetes et eecietesssassessmne e ssnesnntaeseseesassnsananed 6
17 00532-G1 NUT, 174 = 20 ..ottt rrrrecre et e s seesssnesesne e s s s s sesane e rsnteanense s esnsncaasusnesens 5
18 27739-G01 VOLTAGE REGULATOR ...t erctte s cnec e r et rsessne s e s ses s en e s s sesenaenen 1
19 27153-G01 SOLENOID ...t ceiecciinrittirircresees st e e esreescseesesseessssste s e e sssaseeesssseenssseesssneanns 1
20 72003-G01 ST 0 L 1
21 00565-G8 LOCK WASHER, 5/16".......ctceieeeciereniniessiresreesscenscesanesseseesnscessssessssensensned 2
22 00544-G4 JAMNUT, 5/168 - 24 ......rerriicreceeresrrrissseseecsnt e s saeeneesenssssesasnaessesssnensnseens 2
23 25978-G56 18 GA WIRE (BLACK 5 3/4") ...uieeeeciiesirieneeieer e tesssressseeesan e s s neessennessnes 1
24 12914-G1 FASTON TAB .....ociieecirereirneissneresereriscessssesssssenssnscesssnssssssnesnssssesasessssanssnnd 2
25 00565-G5 LOCK WASHER, #10......oiiieeeceertercteereeeseseeess e sseeseesesnessssssessnsessesssessand 2
26 00526-G4 L LT 72 OO 2
2? 12914-G2 FASTON TAB ... ceiccireiiitinnieecctereneteiertesssnesessaressssessassssssssassassnssssssassassseens 2
28
29 25976-G11 14 GA WIRE (BLACK 8") ...utiriuieciretirieesneesiesrersssesstessstensssssssssssesssssssssssssesssenns 1
30 11027-G2 LOCK NUT, 1/4 = 20 .. iicetieicceerreereessstecreesteessnessanessssssssensesessesesessssssesssesasssanes 3

Service Parts Manual Page J-8




| ELEC

TRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 72004-GO1 ELECTRICAL PLATE COVER .....ccccoercireirtinrerecseesscnisessescesnessssseesensessesnsssans 1
32 00571-G2 WASHER, 5/16" ...ccoiiiiieiieecreirceseteesieesscneessseressaesrsnssssesnasssssemassssssssnnssnessserns 2
33 11098-G6 LOCK NUT, 5/16 = 18 ....oeeeiirreirceereicenreessreess et e rcceesssssssssseesssneseensae s st mesesnnsen 2
34 25972-G58 6 GA WIRE (BLACK 26", SOL = F2)......oiiiiiirrireeceireriiersesieereseeeensnsesssnesssssneesenes 1
35 25887-G01 6 GA WIRE (BLACK 6", F1 = A2) ...coeiiiiieeectriececeeereeeseer e see e sesae e s e reas s smneseed 1
36 16563-G1 RUBBER BOOT .....iiiiirtinee e seeseeessesssseesnressessnsessssssesssnssssesssssasssessssens 3
37 20294-G3 GROUND CABLE........co i irreeeeresittessssesseeeecnr e s reessesst e s sssesssaes e vereessssasesannns 1
38 00438-G7 BOLT, 5/16 - 18 X 7/8" LGi. cccccrvtiriecesireeiiirrreesiieteeseseeessneressesesssassssnsesensessasansen 2
39 26676-G01 BOLT, MB X 1 X283 MM LG. .....ccoiirecreeccerennienceiercceesssenseesseessvasesenneesrsseasesnnnens 1
40
141 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 42).........cccccveeeverercveresvenenns 1
42 26707-G01 BOLT AND WASHER, M5 X .8 X 1O MM LGi.....cocoeiiirerinerrreensrcsseesneesnnens 1
43
44 26652-G0o1 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 45 - 49) ......cccccvveerrceercencrannd 1
45 * COIL . itirrceercrreecserrettescreseseeesereeseseesssunesessessassteannsessansessamnenassesensaneessnnsers 1
46 * SCREW ...ttt rereeere e s see s st sseseessssa s s et e s s s s e s nm e v esennsmsesennenas 1
47 * SPACER ... oot icerere st cner e e serae s et e st e e s sne e s s e e e ane e s e e e e namneen 1
48 * LOCK WASHER ...t eetectenieiseenitisetissesssesesresssrssstsassesssssssneesnssssssassssansens 1
49 * NU T e et e ree s rssn e s s e e e s reesrne s sae e sraeasaes sanenennes 1
50 13632-G1 NUT, IMB X 1 it rescresene s easssne s sesenesssaesssnenssensesssssnrs seseennensenssaens 2
51
52 72344-G0O1 WIRE HARNESS (CONTROLY)...ccccccerermiriiirrreemnrnieraareesceeeresseeressssesssssssessssenns 1
53 17618-G1 WIRE TIE ... eeeceersecettictrnseeereee e sttessessessne st e eessn e s e s assssrsessesssssssssssnesssnennened 2
54
55 35211-GO1 FUSE BLOCK (6 POSITION) ....ccccoevieenieererrnrireinenreessresesnnssssseseessssesssesessesesssssses 1
56 00379-G2 SCREW, #10-24 X 1 1/4" LG ...oeivieiciecitrcienencercteersneseneesssesssesesesssesssseesssessns 2
57' 00559-G5 WASHER, #10......coiieceeieietecreriereree e s reeeiee e esne s e vssessnessesssressesssantecrsenseesassnsen 2
58 14390-G10 LOCK NUT, #10-24 ......ooeiieeecreee e rseres e s e s s e vnr e sesnssssessessssessssnsnsssssnnans 2
59 12914-G1 FASTON TAB ...ttt et et s re s testeesesssse e s e s sase st e srassssasesaresasnesesannnses 1
60 00567-G5 LOCK WASHER, #10....ciceietercrereieeeeceenrrrinsieeeesrsennss e ssenssesnsosesssssstesnssssnsane 1

Page J-9 Service Parts Manual




Gasoline Vehlcle

e R s

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00526-G4 NUT, #10 - B2 ettt rce e e srme e s s seme e e s sme e e s sesass e e e s saneesassesannnensssonne 1
62 35212-G01 TS AMP FUSE ...ttt ere s sesere e s s eer e s s s an e e e s ammeas s s s amenenssemame s 3
63
64 73030-G04 PLATE (LOW OIL PRESSURE LIGHT AND FUEL GAUGE).......cccceovcvrrecernencn 1
65 71131-GO1 DECAL (LOW OIL PRESSURE LIGHT AND FUEL GAUGE, HEADLIGHT)...... 1
66 33623-G02 RIVET, 3/16" X 3/8" LG ....coeeiiierciite st s vt secmte s e s semme e s e s snn e e e rsmmee e e s sases 2
67 23474-G1 INDICATOR LIGHT ... e reece s ere s es s nrecr e s s s seme s e s s 1
68 21553-G1 FUEL GAUGE ........coootrirerrereieiiesrsieseseeesnsnesssssenesseessnssnsssssessssanesssssssssssassonsans 1
69 25978-G122 | 18 GA WIRE (RED 8") ..cueeeieireeieercciieeeeerecs s ccer s ss s ser e s e ne e s nne s s 1
70 74029-G02 WIRE HARNESS (LOW OIL PRESSURE LIGHT AND FUEL GAUGE)............. 1
71
72 73030-G03 PLATE (LOW OIL PRESSURE AND LOW FUEL INDICATOR LIGHTS)............ 1
73 71183-GO1 ,DECAL (INDICATOR LIGHTS, HEADLIGHT) ...ccccoviiicerecnerenienrsssareenseessessesenens 1
74 33623-G02 RIVET, 3/16" X 3/8" LG ...cooi e ircteee e scncre e s ssnne s s s sesmmna s srssmne s e s sssummenssssraes 2
75 23474-G1 INDICATOR LIGHT ..ottt erceen s seeteee s sne e s s s nsnn e e e sesssnea s s snenmsnesessesnane 2
76 25978-G74 18 GA WIRE (RED B") .. cecerereecsererssssressneressreres e s s smen s snenssssenesssnaen 1
77 74020-GO1 HARNESS (INDICATOR LIGHTS) ....eiieeiiiereeeiirieneeeneerresesmeeeseesnerneesnsesnnssesnnas 1
78
79 33639-G* IGNITION SWITCH .....criiciceceiricieierrerereessrees s ere s ses s ssmesesesesasenesssnesssssasessansass 1
80 00568-G6 LOCK WASHER, B/4".......ooeeeeeieeeeiereeresenerscressecnctesinsensssnreeseanssesaresanssassessersennd 1
81 17137-G1 FACGE NUT, 3/4 - 20t rcecsrsete e st e s s sste s s s s st e e s s sama e e s s saesansnesssnns 1
82 27778-GO1 WIRE HARNESS (IGNITION SWITCHY) ..ot ercceeens s eeesee e s e s 1
83
84 17318-G1 HORN SWITCH ...oeeeeiereecreirtr s ccesencrssecesnsnecnesernessseessesersessncesasasesssnesseasmsssans 1
85 17318-G2 HORN SWITCH CAP AND NUT .....ccciicirirtiritencrererteressranessesseeeesaessresensessasasses 1
86 19233-G1 HORN SWITCH LABEL ......etieiecieercetttreceere s s s e sesssse s ses s sseneene s snenenas 1
87l 14601-G7 RIVET, 3/16" X 11/16" LG (STAINLESS STEEL) ...cocccervvieeicireeeinreneevee v 2
88 27068-GO01 HORN SWITCH BOOT .....cuiiiciiierenrererestensieesevenessissessssessssisressesensessnsssassensanes 1
89 32860-G1 HORN ...ttt errreecsererrre st rreet e s s e s ssas e e ssanassssnassssnenesansesasasesenssseraessennans 1
90 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi. ....eeeeeeeeeeceeeeireereeesssetnescnesssnceasentesnessesresssenneassaed 1

Service Parts Manual Page J-10




ELECTRICAL SYSTEM | Gasoline Vehicle

e .

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
91 00559-G8 WASHER, 5/16" «..eeoeoeeesseeesseseeesssesssssesesseesessssssssseessssesssssesesessosssssssesssssssssssens 1
92 | 00891-G2 LOCK NUT, 1/4 = 20 oveeooieeeeeeseees oo seeseeseesessssesessesessemesssssseessssessssessessssasnsnssoes 1
93 | 73214-GO1 | WIRE HARNESS (HORN).......rereeerersrseressmsarnessssassssssssmseesssssnsesssssssenecssanensess 1
94 | 25074-G22 | 10 GAWIRE (WHITE B4") .....oooooeoeoeeeeeeeeeeeteeseesssesssseesssssesssssssnssesesssssessneses 1
95 | 25977-G40 | 16 GAWIRE (BLACK 17") cooovoeoeeereeosessssieemssnsessssmssssesesssassssssssseessesasesssssnsones 1
96 | 17618-G1 WIRE THE ocoooreeeeeeeeeeeeeeessssesesssssssssessssssssssssssesessssessssessssssssssssssnnssssesssesessssend 5
97
98 | 20209-G3 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 99) .......ccoourereeeereenreessenene 2
99 | 00906-G6 SCREW, #10 = 16 X 1" LGiureoreveeeeeesseeessesessesseesesssossesessssssessssessssss s 2
100 | 74055-G0T | JUMPER ..oocossiorrecersceees s seesemssssssessssssseeessse st st esesssaseessssssesseseemsssesssssen 2
101
102 | 20570-G2 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 103 - 110)........coecvveees] 2
103 | 20574-G2 TURN SIGNAL LIGHT c..cooorveeveaeeeeesasssessssmmsesssssssssssessssossssssnsssssssensessend 1
104 | 00660-G7 WASHER, 1/4"....o.eeereeeeseseseeessssessssssssssessssssssssssssssssesssssssssssssassssssssesssssens 1
105 | 20606-G1 WIRE ASSEMBLY ......oooorerveremseessssssessssssssssssssmsssssssessonssessmssssssssssssssnns 1
106 | 00567-G7 LOCK WASHER, 1/4" ....ovoererveemenseesssessnsssessesssssssssssssssssanssssssssssessssaeseeess 1
107 | 00532-G1 NUT, 1/4 = 20 ..o eeeeeeeeeeseesesessseeessssesessssssssesessssssesssssssssssessssssesssasssssssnsnee 1
108 | 18995-Gi PUSH ON TERMINAL (MALE).....oovooeeeeeeeeeseereessesessesersaseesssseeseessessessess 1
109 | 20574-G5 LENS, AMBER .....coouuemevcesesmnsssesssmssssssssnssssssssesssssssnssssssssssssssasmessssaaseees 1
110 | 00118-G5 SCREW, #6 = 18 X 5/8" LG.vevevrreveeereeesseeeseesesmesesesmssesssesassssessssseesssssemssssnsss 2
111 | 74056-GOT | JUMPER ..ooommirveeeeesceesaosssssssssssssssssssnesesssssnsessssssssssssssssssssssssessssssssssssssnsee 2
112
113 | 32739-G2 TAILLIGHT ...ooooeevveeeeeeeceeeesssessessssssseessesssssssessssssssssssssssssssessssssssnssssssssssessanns 2
114
115 | 75107-G02 | TURN SIGNAL KIT (INCLUDES ITEMS 116 = 119) ...eoorvveoreeeeeeeseercseesesneseses 1
116 | 17867-G1 TURN SIGNAL SWITCH ...cvoooermrereeeseseseoeseaseeeessesessesessssesemsseessessesseseesens 1
117 | 20965-G3 STEERING COLUMN COVER.......cveveemenceseeeionemsesesesssseneeesssssssessemeseesenes 1
118 | 32307-G3 FLEX LOOM, 3/8" X 8" LG ..vvvvvrveevernscessseesesseessesessessrsssessonessseeseessesessessesee 1
119 | 17618-G1 WIRE TIE.uueuveeeveeemeessssssceesesssssnssessssssessesssssenssssssssssssssesessssnesseseseesseseeneend 2
120 | 19344-G1 ELECTRICAL TAPE .....oooumrvveeesseeoemesssssssssssssssssssssssssssssessseessaessssesessesseessseens AR

Page J-11 Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY
121 74042-GO1 WIRE HARNESS (LIGHT).....ccoiiriiiirenireeerenninerereseesessreesesernesesenssssnssesessessassnssns 1
122
123 75114-G02 HOUR METER KIT (INCLUDES ITEMS 124 - 128).....coveveeeciireererecercsnsnenscnes 1
124 21573-G1 HOUR METER .cooiieeioiceiie e ccrimnree e s es s enerassmmere s e s e ae e s s s s s amt s enasaane s 1
125 74019-GO1 HOUR METER BRACKET .....cccctirrceiinrnriinreeessnensisseessenessassaesssssesssnrrescssseess 1
126 00150-G4 SCREW, #10 - 24 - 1/2 LG ..eoeeeeeeieceeer et e ce e s seness s e s 2
127 11098-G7 LOCK NUT, #10 - 24....c ettt et ressssn s e s ne e e ne e e 2
128 75117-GO1 WIRE HARNESS (HOUR METER) ....cciiiiiircierecirrecerer s vvercecrens e saesessanes 1
129
130 75354-G** WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 131 - 149, 151 AND/OR 159) ..ccoivvirircerericercereenereesccnes 1
131 75352-G01 WORK LIGHT STRUT (PASSENGER SIDE).........ccceveerrcirieceerecereeeceneenand 1
132 75352-G02 WORK LIGHT STRUT (DRIVER SIDEY) .....ccoceeeecrrirnrenccsenereneersereressssresecsens 1
133 75346-G01 WIRE HARNESS (WORK LIGHT).cc.cuieicitiieieerreieinrceeeereenessnneseeseessssanesessens 1
134 75353-GO1 WORK LIGHT BRACE .......ooooitieieerereereseeressnessenstesssanessenensssarececssansssnessesens 1
135 75363-G01 COVER PLATE . ...ttt ettt ens s rer e nss s e e e s eses e s e s s nena s e s s s snnes 1
136 75347--GO1 LIGHT SWITCH HARNESS ..o reeecrrenerenerecenrerescreseneesessoneese e e snssasens 1
137 71077-G04 CONSOLE INSERT PLATE (ONE LIGHT WITHOUT POWER OUTLET) ...| 1
138 71077-G05 CONSOLE INSERT PLATE (TWO LIGHTS WITHOUT POWER OUTLET) .| 1
139 33201-G02 STROBE LIGHT MOUNT ....tiieiicrceeectrinrerecers s ceeresee e sses s en e sasansneans 1
140 75365-G01 HARDWARE KIT (INCLUDES ITEMS 141 - 149) .....oivrccercittieiecreiereneennns 1
141 00685-G7 BOLT, 5/16 - 18 X 1 /4" LGi...coooieeee et ccceeens s e s een e s s s 6
142 00660-G8 WASHER, 5/16" .......ccoonvrerrreneereenn e e sttt nenene e 12
143 15121-G1 WASHER, B/8" ...ttt ere e re et ss s ese s e e e e s s mmne s 2
144 11098-G6 LOCK NUT, 5/16 = 18 ..ottt e s rcsene s s cnne s s snsnnea s s senas 4
145 00918-G3 ACORN NUT, 5/168 - 18 ....ceeieieceecereerciiee et et eers e s s sene s eeesescse e neenas 2
146 33623-G01 RIVET, 3/16" X 3/8" LG ....oveereerecerininrecreneereennesrenessenssessessctessenessansessenas 3
147 20367-G1 GROMMET ...ttt ers e e re s s te e e s re s sre s s s sse s eesannsasenasenans 2
148 16705-G3 SCREW, 1/4-20 X 3/4" LG ..coverecerreereneercsenrrerescrereneerssemesesencenesssansas 2
149 14390-G4 LOCK NUT, 1/4-20 ...t eeeece s reciees s cccteee s s eeaee s e s s s snne s e s amnnas 2

Service Parts Manual Page J-12




ELECTRICAL SYSTEM Gasoline Vehicle

N RN

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.

150

151 20383-G2 WORK LIGHT KIT (INCLUDES ITEMS 152 = 157) ....cccmrrrrirrnririinisennienes 1
152 20209-G2 HEADLIGHT (RECTANGULARY) ...cocvvtirirmriinmeciiniisisnce s csniessesanes 2
153 00566-G3 LOCK WASHER, 1/2"....c..oiiiricicncrer it nn s 2
154 00533-G1 NUT, 172 - 13 ittt e s s 2
155 17317-G1 LIGHT SWITCH....cooiiiiiii ittt e sass s 1
156 17902-G1 TAB ADAPTER.....cicitiiittercsti ettt e et sanes 1
157 20053-G1 16 GA WIRE (RED 5 3/8") ..ottt 1
158

159 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 160 - 165).......cceccvitntiniccceroneenenes 1
160 20394-G1 STROBE LIGHT ..ottt s 1
161 00379-G4 SCREW, #10-24 X 1/2" LG ..ottt 3
162 11098-G7 LOCK NUT, #10-24 ....ccoiiiiiniiriiiiict i st estssss et sereessaseesneses 3
163 17317-G1 LIGHT SWITCH....cciviiiiiince sttt snssssnessesnnes 2
164 17902-G1 TAB ADAPTER......cocotitiirnriniinnis e eien s esncsaies 1
165 20053-G1 16 GA WIRE (RED 5 3/8") ...uoovmiriiriitiiniinnne s 1
166

167 71080-GO1 CONSOLE INSERT ASSEMBLY (POWER OUTLET WITHOUT LIGHTS) ........ 1
168 71080-G02 CONSOLE INSERT ASSEMBLY (POWER OUTLET AND ONE LIGHT) ........... 1
169 71080-G03 CONSOLE INSERT ASSEMBLY (POWER OUTLET AND TWO LIGHTS) ........ 1
170 71077-GO* PLATE .tttk e e e e a s e 1
171 71078-GO1 POWER OUTLET ....civiiiiiiniitini st stiie st ses e sssssssessisssnsssnenasenses 1
172 14601-G10 RIVET, 5/32 X 7/16" LGi....coviiiriecrctniinnn st e e 2
173 33623-G02 RIVET, 3/16" X 3/8" LG ..ooiiiniiiiiininininiie i secssensissessesssnsses ssessssnsan 3
174 71081-GO1 POWER OUTLET HARNESS ...ttt esserenes 1
175 35212-GO1 15 AMP FUSE ...ttt sttt ettt e shb e 1

Page J-13 Service Parts Manual



”Gasoline Vehicle ELECTRICAL SYSTEM

=

Service Parts Manual Page J-14



hicle

Carburetor
Section

40 - Includes Items 41 - 44

SPARK ARRESTER

Page K-1 | Service Parts Manual



| Gas

ne

ehicle

E

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FLER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72500-G04 ENGINE, 350CC.....cicimiirrcneiinerisiiisnss s csissssssssssssesssses esesssssssssassensssasesad 1
2
3 26631-G01 TIMING BELT COVER GROMMIET .......coo it e s reeessnasenenans 1
4 26727-G01 CARBURETOR / AIR BOX GASKET .......ciriiieireeecree e e re e saens 1
5 26667-G01 STUD, M1I0 X 1.5 X 40 MM LG ... e s e 2
6
7 25523-G4 SPARK PLUG (NGK BPRSES) ..ot 2
8 26733-G01 SPARK PLUG WIRE SET ......iiieiteceeercrieccrene e nrne s snesseessnesnnssenesessessenesnes 1
9
10 72305-G01 IGNITION COIL BRACKET .......cceieieeee e crere e s e seee s nersss s senasssesses s smesnanas 1
11
12
13
14 26600-G01 VALVE COVER ...ttt e s et s e s st s saes s sassa s san e 1
15 26719-G01 VALVE COVER GASKET ... .ottt stinmcs s seen bt 1
16 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LGi....cccciiriritiiinnencnnnnnceanensssneeneneens 6
17
18 26601-G01 OIL FILLER CAP ...t eerenecsennnnssscsresserasssnessesannesontsnasessessnnessassarnssnd 1
19 26720-G01 OIL FILLER CAP “O” RING.......oiiirererrrerrerrre st se s eesbscsee s e essesand 1
20
21 72019-GO1 MUFFLER ... rercases e eseescrarsssaestsa s en e s mese s nnensassanacsnnnas 1
22 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG. ....cccciriiirienrreen e 4
23 25531-G1 EXHAUST GASKET ... ot ceieeietreeence e esnne st s aseesesssseesssnesnsesameasmnsesassseneaesness 1
24
25 00438-G8 BOLT, 5/16 - 18 X 1" LGi. .t e scn e eseen e s s ene e e 1
26 00565-G8 LOCK WASHER, 5/16" .......coieeireerincreeentreevreesiessnerssesnesessnssseesnesssassessansssens 1
27 00642-G8 WASHER, 5/168" ...t rerees s rressre s stessaesssessses s ssesssesssesssvenssannssnnand 1
28
29 00276-G6 BOLT, 5/16 - 24 X B/4" LG ..cureieceecreeereceeeertesere e seestessesseessessaessessessnsesssesnens 2
30 00565-G8 LOCK WASHER, 5/18" .......coriiiecereincecrerinetersereesesssseseesssesnssneessnessessnsessesssens 2

Service Parts Manual Page K-2




| ENGIN

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31
32 26630-GO01 TIMING BELT COVER ... cccctincciees e crenee e s sceame s s s cameesss s sanneasssesamesenesssnnns 1
33 26626-G01 TIMING BELT ...t sreere s esene e s s e s s s s e smre s s seassn s s s s samenesssesestans s sessnnes 1
34 26678-G01 BOLT, MB X 1 X A2 MM LGi. ....ceeirireeeciirerecres e seserr e re s smnneseseneneresessnnssessans 3
35
36 26591-GO1 OIL FILTER ottt cercnee s rrnee s sreere s reesan e e s s vamn e e s s mn e en s s sams e se s snnnenessnsanness 1
37 26710-GO1 OIL FILTER “O” RING .....coiiiircerrercrirercssnenssetssnessessesessssesessesssessassssesssasssssssesnens 1
38 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG. ...ccocccriiririeecercrririnsserercereneessesaneenens 3
39
40 25747-G01 SPARK ARRESTER KIT (INCLUDES ITEMS 41 - 44)......cccevervreremereeinirneensniens 1
41 25746-G01 ADAPTER TUBE .....ocriiiiiirrernrecescerecnnnssrenessenssssseescccssssseessssanesesesarssasness 1
42 25388-G1 SLEEVE ...ttt et r st ae s s sma e e s e s s sane e e e s samt e e s e s e eranae s 1
43 25405-G1 TUBE CLAMP ... ieeectteirerit e resssreesesssneesesesesnenesassssne s s sesanssenesensssnnrnesas 1
44 25406-G1 SPARK ARRESTER ...ttt rrrnie e en e 1
Page K-3 Service Parts Manual



I Gasoline Vehicle ENGINE AND MUFFLER l

Service Parts Manual Page K-4



Gasoline Vehicl

uonodag

a|xy Jeay
898

| ENGINE AND STARTER MOUNTING

Service Parts Manual

1

Page L-



| Gaso

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ENGINE AND STARTER MOUNTING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72010-Go1 FRONT ENGINE MOUNT ......cooiiiiiiiimsiiisinisissssissessssesssinssaes ssesessens 1
2 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG ettt e cse e 2
3 00566-G2 LOCK WASHER, 7/16".....iiiiriititircinitere sttt san e 2
4 00922-G3 WASHER, 7/16" ..ottt sssss s s ssssnens 2
5 15121-G1 WASHER, 1 1/4" X 3/8"....coriiiiiiiiniinn s iesese s sssssessend 1
6 72253-G01 ISOLATOR BRACKET ...ttt 1
7 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG oottt sttt reesecsme s e s e s 2
8 11098-G5 LOCK NUT, 3/8 = 16 .ttt sese s s s ssesssssonasaes 2
9 00643-G1 WASHER, 3/8" ...ttt st 2
10 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG .coviiriiiririritinisinnisi e ssanssss s s ssesaes s ssassane 1
11 72051-G02 WASHER, 2 172" X 11/32" ..ttt ssasaseesanes 1
12 72050-G01 PLASTIC WASHER, 2 1/2" X 5/8".....c.covviririntniinisncnnnissenensnes e 4
13 72051-GO1 WASHER, 2 1/2" X 5/8" ...t sesessssesns e 2
14 72015-G01 | ISOLATION MOUNT ..oorririiiiin ittt cssmsssssssssassssesanssansssssnes 1 -
15 11098-G5 LOCK NUT, 3/8 = 16 ..ottt senses s san s sas s asn 1
16
17 XXXXXK-XX REAR AXLE (SEE SECTION P) ...ccevntiriiiiinieneiiinecsinssessneiie s ssassaeses X
18
19 72011-Go1 REAR ENGINE MOUNT .....ccciiiiniiiiinniieisise s essissssssnessesssesses 1
20 72035-G01 “U"BOLT, 7/16 - 14 X 1 3/8" ...ttt sttt ssesss e snans 2
21 00922-G3 WASHER, 7/16" ..ottt st s e s snes 4
22 00734-G1 LOCK NUT, 7/16 = 14 ..ttt sasssss s s sane 4
23
24 00463-G4 BOLT, 716 - 14 X 1 1/2" LGttt aananas 2
25 00566-G2 LOCK WASHER, 7/18".......cciriiritninen s sssessn st sssansaned 2
26 00922-G3 WASHER, 7/16" ...ttt 2
27
28 70527-G01 ENGINE GUARD ...ttt essnrees 1
29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LGttt secsese e sc st e 4
30 00566-G2 LOCK WASHER, 7/16"......eoeriitcinctrrcrcincn et sttt se s 4

Service Parts Manual Page L-




| ENGINE AND STARTER MOUNTING Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 00922-G3 WASHER, 7/16" ....oooomreeveeemsesesvesssssssssssssssssssssssssnsssssssssssssansssssssmssesssssasssssssnsd 4
32
33 | XXXXX-XX | STARTER/GENERATOR (SEE SECTION S) .....cesmerreeeeerersesneressesssssssannnee 1
34 | 00938-G4 BOLT, 1/2 - 13 X 8" LG cooovuuereveemesesssseseasssssssesmssssessessessesesssessessasessssessssssesees 1
35 | 00560-G3 WASHER, 1/2" w.vovvvvveesesessssnsessessssssessssssanssssssssnsesssssssssessssssnsssssssssosssssssossess 2
36 | 00566-G3 LOCK WASHER, 1/2" .ecrrvvevveremsesssmsmnssssessssssssssssssssssssssassosssssessessssasesessssssens 1
37 | 00533-G1 NUT, 1/2 = 13 .oovooeeeeesessesnessssssssesessssssssssssssssessesesseseseesassssessesmsesseemsesesssssseesens 1
38
39 | 72045-G01 | STARTER/GENERATOR ADJUSTER ....comoreeereeereesereeesseemesessesesessesesessseseeseee 1
40 | 00544-G5 JAM NUT, 3/8 - 16..ouuuieesveesesssessseessssssssssssssssssssssssssoesesesessessssesersaessssessssesssnees 1
41 00532-G5 LU T T T T 1
42 | 00560-G1 WASHER, B/8" ......oooouersssvsssesnessssssmsssssssssssesssssssasssssssmesesssessseseesesseessssesmssossssend 1
43 | 12064-G1 PUSH NUT, 5/18" ....cevveeoanreeeesssensesssssssssssssssesssssssssssssmsssssssesmssessssesssssesssesesne 1
44
45 | 72017-G01 | REAR AXLE BRACKET ...orvceeeeireesssseessssssssiesessssesesscemmsssessesssosssesssesesssnseon 1
46 | 75048-GOT | SPACER, 1/2" cooooeiooeeveeeesesseesssssissssssssssssssssssssesssssssssssssasssssssssssssssssssssssssssne 1
47 | 26826-G01 | LOCK WASHER, 8 MM ......ooeomeeeeonrmcmmmssssinemsesssesseeemesessssssesesessssssesseesnsesioed 2
48 | 26827-GO1 | NUT, M8 X 1.25 MM....oooiorcveeeemsreeesesesssssssssssensssssssssssasessssssssassssssssssssessnssees 2
49 | o00439-G2 BOLT, 5/16 = 18 X 1 1/4" LG ceevvvveerrereereeeessssesemesessssesessesssssmmesseeemsssenssssssssaness 1
50 | 11098-G6 LOCK NUT, 5/46 = 18 .vuc.vevumseveesnssessssmsessesssssssemsseesssssessemsssesmssssssmsssessessesssnsoss 1

Page L-3 Service Parts Manual



| Gasoline Vehicle ENGINE AND STARTER MOUNTING

B e TR e

Service Parts Manual Page L-4



Gasoline Vehicle

FRONT SUSPENSION

,\\\\ 4 Gl pue g| - G swe)j sepnjou] - 71
\ I 0l ‘6 Swa)) sepnjou - g
=T \« . 21 - ¥ swa)) sepnjou - €

Service Parts Manual

Page M-1



Gasoline Vehicle

FRONT SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70515-GO1 FRONT AXLE.... . ittt es ettt sree e s seae e s sae e e s nasae e e e s sneaesnansneeaeas 1
2
3 70535-G01 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).................. 1
4 * SPINDLE (DRIVER SIDE) ...ttt sciee e eeeee e sene e 1
5 16623-G1 BEARING ...ttt ee e e e e n e s e e e e 2
6 10389-G3 GREASE FITTING, STRAIGHT.......oii vt sseee s s e 1
7 25146-G1 GREASE SEAL.....uoiiiii ittt ettt ctte e ae e ssrae e e s sre e e e sra e e e s nan 1
8 19932-G1 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10)...ccccceiiiiieeen e, 1
9 19862-G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG ceeeeeeveeeeceee e eseesseee e see s 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ....ccccocevvvvvreieenrnnens 2
11 12093-G1 SLOTTED NUT, 1 - 14 ..ottt srree e seree e e ae e sr e e e 1
12 00798-G8 COTTER PIN, 5/32 X 1 3/4" LG ..ot cccieeee ettt sciee e ee e seee e 1
13
14 70534-G01 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 5-12,15) .| 1
15 * SPINDLE (PASSENGER SIDE) .......cvtiiiiiiiiieee it sccieee e ecieee e seeee e 1
16
17 12091-G2 SPINDLE CAP ...ttt et e st e s e s st e s svee e e s e s s snne s e e snnneen 2
18
19 70327-GO1 SPINDLE PIN, 1/2 - 13 X 5 1/2" LG ..ottt 2
20 00571-G5 WASHER, /2" .ottt e e e st e e e s sreae e e sensraeaesnans 4
21 70328-G01 SPINDLE PIN TUBE .......otiiiceeireie vt e e ssee e seeesee e s svee s s sae e s ssvee s snnnesnsseensennes 2
22 16982-G1 THRUST WASHER, 7/8" ..o ceeeeee st e st teeseeessee e e s ssee s s e s s s e 2
23 14390-G6 LOCK NUT, 172 =18 ettt sttt sttt et e s e s s e e s sae e e s nsneene s 2
24 10387-G2 COTTER PIN, 3/32 X 1" LG ettt 2
25
26 70630-G01 SHOCK ABSORBER ......coocteieriee et stee s ree st e s e e s s s e s s en 2
27 10435-G1 SHOCK ABSORBER WASHER ..ottt 8
28 10194-G1 RUBBER SHOCK ABSORBER BUSHING ........ccccociiiiiiiie et 8
29 00532-G6 NUT, 378 - 24 ..ottt e s s s s s 4
30 70509-G01 SHOCK ABSORBER BOOT .......ooiiitrieciierseee e ssee e see s ree e sssee s esene s e s snne s 2

Service Parts Manual Page M-2




FRONT SUSPENSION

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 31539-G1 WIRE TIE .ottt sttt e e e s s s b e e s rae e e s asneeae s 4
32
33 70422-G01 LEAF SPRING (HEAVY DUTY) ..oiiiiieie et reeeneee s seeesee e ssvee s e sene s e s s en 2
34 70163-G02 SPRING PLATE ...ttt ettt rte e stee e st ae e e st e e e s sraae e s sennraeaesnans 4
35 00463-G6 BOLT, 7/16 - 14 X 1 B/4" LG oottt 6
36 00734-G1 LOCK NUT, 7/168 = 14 ...t see e s eee st e s svee e e s s s saae s e s en 12
37 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG (WITHOUT WINCH RECEIVER). .....cccoeecvvveeernannd 6
38 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG (WITH WINCH RECEIVER).......ccccocevi i 6
39
40 74255-G01 WINCH RECEIVER........co ettt e s e essn s s ee e s 1

Page M-3 Service Parts Manual




Gasoline Vehicle

FRONT SUSPENSION

Service Parts Manual

Page M-4



FUEL SYSTEM | Gasoline Vehicle

1 - Includes ltems 2-7
9 - Includes ltems 2- 5, 7, 10

Front of Vehicle

24

25

Tok

Carburetor

To Crankcase
Pulse Fitting

L FuEL PuMP MOUNT
FUEL PUMP MOUNT —<J| LATE PRODUCTION
EARLY PRODUCTION |

Frame Rail

Page N-1 Service Parts Manual



FUEL SYSTEM

Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72231-G01 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 7) ...ccivverreierrrervneeecrnreeesssneenaes 1
2 72092-G02 FUEL TANK (FOR ELECTRIC GAUGE / WARNING LIGHT) ........ccccceeeueeens 1
3 72282-G01 FUEL TANK CAP ...ttt rsesnsnresesessens e ese s senesessnsmnsresanasnsnnesassn 1
4 72229-GOA1 FUEL LEVEL SENDER ADAPTER .......ccocoierrcerrtcececenrre s s eressmseensens 1
5 72230-GO1 SCREW, #6 - 32 X 1/2" LGiucoeierceereeieecetesciersccner s sseesscsene s sesessase s nssassnenes 2
6 20048-G2 FUEL LEVEL SENDER (ELECTRIC FUEL GAUGE)..........ccceveceerercnneecenanens 1
7 72232-G01 SCREW, #10 - 32 X 3/4" ... eeerserercceereinieessenesserenssssescssssenssssenesersnesasssss 5
8
9 72231-G02 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 -5, 7, 10)..ccccovrverrernreeeenensnnes 1
10 20048-G4 FUEL LEVEL SENDER (LOW FUEL WARNING LIGHT)......ccccccceeereerecneenes 1
11
12 00439-G1 BOLT, 5/16 - 18 X 1 1/8" LGi...eoiiicveiiirecietnesrccninreressenressesamcnnes s s sanee s e sesnssssanssnes 2
13 00559-G8 WASHER, 5/16" ...ttt ettt te s s et e s s sane s e s e sesnnneen s v nmnns e e s sensanes 4
14 15121-G1 WASHER, 1 1/4" X 3/8" ...t rrcre e ee e sesseser e e se s e e s e resssnmrna s anasnn o
15 72234-GO1 PLASTIC SPACER ...t crrererintirsnr s eeerissnnessesinsssssssasseesssassssesesssasasessned 1
16 11098-G6 LOCK NUT, 5/16 = 18 ...eeeeeeeeeecretcecccerentesissessesereesssnessssensessnessesassensnes sonnnsssnd 2
17
18 17470-G1 FUEL SYSTEM TUBE, 2 5/8" LG. (BULK)........ccocceercrirrrerecrcnmrinnessesennesssnscsennd 1
19 18292-G1 L0 IV | USRS TR 5
20 72084-Go1 FUEL FILTER ..ttt srssse e sesssen s eee s se e sessnnr s eeane s sssenesonen 1
21 17470-G1 FUEL SYSTEM TUBE, 4" LG. (BULK)......eeererriireerrcrerinnnnerscsernnnnessesnsssssssesnned 1
22 72021-G01 FUEBL PUMBP ...ttt sevt et eessaeeses e ane e s e se s sannne s sasase e e s e nassnsansannes 1
23 00114-G6 SCREW, 1/4 - 14 X 3/4" LG. (LATE PRODUCTION) ....cccovvererciirrnerercsreereneeeees 2
24 17470-G1 FUEL SYSTEM TUBE, 26" LG. (BULK)....c..cctiireeeeireccseeceeciecensnesseseeesesaesenens AR
25 11391-G4 HOSE CLAMP, T/4".......ooeeeeecterirteeceeseeseeessssensesctssssenssssasssnsesenssserssasasessasnanns 3
26 27183-G01 PULSE TUBE, 26" LG. (BULK) ......cccooitecrmrecerinrieecreercsssseesscseessssesesssessssnssesenes AR
27 17618-G1 WIRE TIE .ttt s cne s s se s ame s e s s ae e e e s nbe e e s s anmmeeeesannns 3
28 22280-G1 VINYL TRIM, 14" LG. (BULK) «...utrrortiretirrircersneeieserseiesssnesinesssassssessssesssesssanssanes 1
29
30 72244-GO1 FUEL PUMP MOUNT (EARLY PRODUCTION) .....ccvcvvinrerrerenrreseessinerennesvanaeses 1

Service Parts Manual Page N-2




FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00715-G2 BOLT, 5/16 - 18 X 13/16" LG ..uueiiiiiiiiiiiiiciicseiiiresessesessesessesssssssasasssesssssessseneeseen 2
32 11027-G2 LOCK NUT, 1/4 = 20 ...t ir it seeiisstsmsnceeseessasssessrsssssesasssssnssseseresnnnansennen 2
Page N-3 Service Parts Manual



Gasoline Vehicle FUEL SYSTEM

— . S 7 - — —
o

Service Parts Manual Page N-4



| REAR AXLE

Gasoline Vehicle |

1 - Includes ltems 3 - 30

Page P-1

Service Parts Manual



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REAR AXLE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72408-G01 | REAR AXLE (13.32:1) (INCLUDES ITEMS 3 - 30) - vvvereveeeeeoereenessemeseseeesesnene 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG. ......iiiireireerceeeeeseeeseerenee e 5
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LGi. ...ccorvrericimrerintiincecsrcnseneesenninnd 1
5 72053-G01 BOLT, M8 X 1.25 X 120 MM LGi. .....ceerieeeeeirrecectrecseecine s snee e e se s e neeennes 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LGi. ...c.covirriieiereseennremersnnee e nenees 1
7 26826-G01 LOCK WASHER, 8 MM ... eiecreccrnnnreinceerenenesssseessnensesnesnesmeressssnsessnrans 14
8 26827-G01 NUT, M8 X 1.25 MM ...ttt recre e v e s s s s ne s e ne s s e e s vae 14
9 26768-G01 OIL CHECK PLUG ......oivecmrercreeeririrscrericteesesecnssaesseveesensessesensassanessssnssasnees 1
10 26769-GO1 GASKET, B MM ...ttt e ccrees s rane s e s st e s s e e e ses s mennenes 1
11 26770-GO1 OIL DRAIN PLUGL.....c. i cceeetrccirenrcnees s snes e rasme e s s snmeessesesme e sessessannessssesvanees 1
12 26771-GO1 GASKET, T4 MM ....cccriicicreceercrnrsierecserecsnreneesenesessessssseesersassssneessessessesanns s 1
13 26772-GO1 OIL FILLER PLUG ... e cceiesitersecccrccrnsirsssaeesecssi s ssssnes s sessssanenessenssessenensnens 1
14 26761-G01 INPUT SHAFT SEAL ....cueiiiiririnineciscenienitesssaneessenssssssesesssssnsasssessensssssssssnns 1
15 26762-G01 SHIFTER SHAFT SEAL....cocctiiiierccrericeerreeeseerecnnesessensssnnssessenessssseressnenss 1
16 26766-G01 AXLE SHAFT SEAL.....iiiireererceeenreresereersseeemeesseesmessesessnmeess s sesamesasssennanes 2
17
18 70636-G01 AXLE TUBE (DRIVER SIDE) ...ccccccceiiiieiceenisccerersceeseceesesesenees s seneme e s s esesas 1
19 70637-G01 AXLE TUBE (PASSENGER SIDE)....cccccecoieteevereniienresennessnisssasecrennesnesonnanend 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE) ...t crccrmcetinccrmcenencseemeen e ssame s e s s sesnanes 1
21 72057-GO1 AXLE SHAFT (PASSENGER SIDE)....cccccocvivvrreinereiinnecresrsssarersesrensssennessand 1
22 26814-Go1 RETAINING RING ......cccccceiriirinrnerecierciniirsneresessensssssnesesreesescenessnresssseseasnesss 4
23 26811-G01 BALL BEARING.......ccccieieerirrercernecntetnrressinessesseesssanerassensssssnssssnnassanssesensans 2
24 26667-G01 STUD, M1I0 X 1.5 X 40 MM LGL. ...cccoiireccerinreenccnereninereeseresnnessssaeressssneneanses 5
25 26828-G01 WASHER, 10 MM ...t crerie e ne e sassn s s s sasne s s s s sansnneassanes 10
26‘ 26829-G01 NUT, TOMM X AL MM it seressmerecsenesenmr s rnn e s st e senens 10
27
28 26815-G01 SHIFTER CABLE BRACKET.......c.coccveeeeemieceitreresee s sstnseceeesseesesemeessssesseenees 1
29 72349-G01 DIFFERENTIAL SKID PLATE .......ccoiceritireteecieeesisseeceieesennasesssessssenesssaneens 1
30 26824-G0o1 FLANGED BOLT, M8 X 1.25 X 110 MM LG ....ccovvivrerirerrcerrteneerscseeseseessanas 2

Service Parts Manual Page P-2



Gasoline Vehicle

Page Q-1 Service Parts Manual



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 74207-GO1 HEAVY DUTY LEAF SPRING ..ottt aenaes 2
2 72360-GO1 SHOCK/STOP MOUNT (PASSENGER SIDE).......ccocvviniiiiiiiiiiienniiseenssnienad 1
3 72360-G02 SHOCK/STOP MOUNT (DRIVER SIDE) ......cccovviiniininnccnieiniinniiceesseaene 1
4 72029-G01 "U"BOLT, 3/8 = 16 ettt s sse s ssaesasan s s e nasnens 4
5 00560-G1 WASHER, 3/8" ...ttt e ssensa s ns 8
6 11098-G5 LOCK NUT, 3/8 = 16 .ueeeiiririitiiicrnntiesinie st sesessansesssanssanens 8
7
8 70492-Go1 RUBBER BUMPER........ccoccciiniiniiintiisencsnat e ssessssssssans 2
9 00968-GO1 LOCKWASHER, 10 MM.....cciiiitiiirse st ssscssessnsssssesnes 2
10 00974-GO1 NUT, MTO X 1.5 it s se s ssss st isas st s sesnesse s 2
11
12 70291-GO1 RUBBER BUSHING. ...ttt asees 4
13 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ..ceeuiiiiiiiiiitceetennecteennt ey 2
14 12262-G1 LOCK NUT, 3/8 - 16 ..ot cssesssssssssssssssnssessassans 2
15
16 70291-GO1 RUBBER BUSHING.......cooisiiiitiiieiintrsniecssininssssecssessessansssessasssasssesses 8
17 70289-G02 SPACER ...ttt e s e s e s 4
18 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LGi....cvvtirrrritininie it ssen s 4
19 70290-G01 SHACKLE PLATE ...ttt sassssseesssessaesasssenns 4
20 11098-G5 LOCK NUT, 3/8 - 16 ....ctrrreirnicte st ssriss s san s ssssssrssssessssssssnssnssonie 4
21
22 70324-GO1 SHOCK ABSORBER .......coootiiirrriinre ittt saesnans s ses 2
23 10435-G1 SHOCK ABSORBER WASHER.........ccovtiiniinninnn s 8
24 10194-G1 RUBBER SHOCK ABSORBER BUSHING .......c.ccconuiiininininsene e 8
25 00532-G6 NUT, 3/8 = 24 ...ttt s s s n s 4

Service Parts Manual Page Q-2




Gasoline Vehicle

1 - Includes ltems 3 - 46

3 - Includes ltems 4 - 15
17 - Includes Iltems 18 - 23

SEATING

Service Parts Manual

Page R-1



h

Cc

le

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71788-G** SEAT ASSEMBLY (INCLUDES ITEMS 3 - 46) ..c.cccecnverereennnesseesssenssneesesnessnes 1
2
3 71664-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 4 - 15) ..ccvvcceercceeeeecnenn, 1
4 71663-G01 PLYWOOD BASE........o o ceeeceiercetinnitersseeesereesesssne s s ses s seasessseessssnsenenes 1
5 11782-G2 TEE NUT, 1/4 - 20 c..aueiveercerrerrernreseesieesseeseessans s sesssesessessasesssnsssasensd 16
6 71603-G02 FOAM .ot rrereee s eresssnsensane s s be e s s e e s s s e e e sna e srneeennsnnensanes 1
7 71602-G** VINYL SEAT BOTTOM COVER........ctcovivcieneereinesercensnnesseessseeessenand 1
8 * FLAT STAPLES ... eecerrtrerterveintrveeessteesseesssaesssesrsnesssesessesessesssnen 110
9 71012-Go1 VINYL TRIM (SEAT BOTTOM) ...t esreceieeersssenssnssessened 1
10 23223-G1 FLAT STAPLES....... oot ntecnernattssne v snessesssassesesnssssessasssssanaaes 26
1 71610-GO1 SEAT HINGE.........ooortirecnrerrvnteiressseesvaessseessanes e ssssessssesssessaesnasanes 2
12 00720-G08 SCREW, #12 - 14 X 1" LG ccrcceiriereeeiecetterirrnceeersseeresassessssesssessssnnns 6
13 71701-Go1 HIP RESTRAINT (PASSENGER SIDE).....c.c.ccovcerieiininrnreccirerenreeennes 1
14 71702-G01 HIP RESTRAINT (DRIVER SIDE) ....coeeeveeviiieeeeeereereecmesecceeressnneeenaed 1
15 71204-GO1 BOLT, 1/4 - 20 X 7/8" LG eeerereeererriirireeerreeriisesessensssasessnsaeessassessavanesrand 8
16
17 27546-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 18 - 23).....ccccccecevveveereceeenns 1
18 18951-G1 PLYWOOD SEAT BACK .......eoiiicrenerrsereesrees e esessenessrsseneseneesanens 1
19 11782-G2 TEE NUT, 1/4 = 20 ...uetiiiecmreerirerieeseessierssseesenssesassessnsnessessssssssnsasssennd 4
20 25433-G4 FOAM ...ttt creesee st s e s s se e st s s e s sas e saneesme s nne s beanstansansenanen 1
21 18144-G** VINYL SEAT BACK COVER ..ot rceereereceeeeeesee s s e sessenens 1
22 * FLAT STAPLES.........coiiiieiereeecittiicieereaeeseeesssrssseseseesssssesaesseessssnnesned 95
23 18868-G3 PLASTIC SEAT BACK COVER (BLACK) .....cccocvrirmrrrrrercceeereevneennans 1
24
25 71662-G01 SEAT BACK SUPPORT BRACKET ......ccceeeiecirtreereereerersereseeesnessesaseeaens 2
26 71204-GO1 BOLT, 1/4 - 20 X 7/8" LG ..coviecteeciiecrreisecesessrsisnesssessessnessssseessessssessnssnnns 8
27
28 00559-G7 WASHER, /4" ...ttt srtsesee s tesssessessesssssssssnesssesssnrssasssessessnsand 4
29 00565-G7 LOCK WASHER, 1/4" ... eeeeecteceevcen e rte st enee s s s N 4
30 16705-G1 5107 I M VZ={0 1 G R K C O 4

Service Parts Manual Page R-2



1S

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 71762-G02 SEAL ..ttt et e e e s s re e s e s e e e s e s e s s banr e 1
33 00114-G6 SCREW, 1/4 - 14 X B/4" LG ...oevecrirecrecserecciiessnseseccaenessseesssaesessonesasssanessanes 2
34

35 17074-G1 BUMPER......ccicoiiiitririenecsinescncnrsnseessserssesnessssnes sereesssnssssesess sassesassaresenssassossnes 2
36 23223-G1 FLAT STAPLE ... ccrreiteerececceereeeesineesssneesesanesssasssesensesssteesssnses st essssasessunes 10
37

38 71783-GO1 SEAT SHIELD .......ciiiciriiicerertercrnrssirerenessesenesssseescsensesssneensserssseneassssnnesssses 1
39 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi. ...coorveerrrerrreeersnnersesereissnesecseresssmeeesssersssnersessess 2
40 00559-G7 WASHER, 1/4" ..ottt ccsete s s e ssarne st s e s san e s en s sesansasans 2
41 00565-G7 LOCK WASHER, 1/4" .......oriicerereereerrecrtresseesscensassneeresssessnnreonssenssssnsesessens 2
42 15158-G1 ACORN NUT, 1/4 = 20.....eciireeeceerrcerrnineiseseesecesssassnressessssssesesannssessssssssesss 2
43

44 13728-G1 RUBBER BUMPER.........coiitriniininicc s ssessssses s ssansssssssesssens 2
45 00559-G5 WASHER, #10 ...t reerenrcecrrr s reemseresescsne s s sersam e st sassmens s sassansaensssnnns 2
46 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG....ccccnviiirierrcirceeneeen 2
47

48 71483-GO1 PLATE / LABEL (500 LB) .....coveiueeemrrericiiennnsrcrcsttresenesssssesssisnesssastsssssesssssassssns 1
49 14601-G1 RIVET, 3/16" X 13/16" LG (ALUMINUM) ....ccccctiiriirercerrinerrerseersssesnnenssssassesans 2

Page R-3 Service Parts Manual




I Gasoline Vehi SEATING |

Service Parts Manual Page R-4



Gasoline Vehicle

1 - Includes ltems 2 - 44

///<,
N
\\\\\\h‘ﬂ///
(@
7

3

Y

W D
S \\\ T
YN

/

Service Parts Manual

1

Page S

| STARTER / GENERATOR



STARTER/GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 45 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 44).......ccovmreirrirnrnnennenna, 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) .....cveeeentrircncnnnsinineseestcseeeaessnss 1
3 26871-G01 REAR BALL BEARING ..ottt censinsne s 1
4 26872-G01 FRONT BALL BEARING ........ccniinreicitninrn st 1
5 26873-GO01 BEARING HOLDER ...ttt 1
6
7
8 26875-GO1 FIELD COIL couveevrtrrreerrctsstsesseses s csissssssscsssssssssssassssssssssssssssssssosess 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F") (INCLUDES ITEMS 10 - 13)......... 2
10 * NUT oot sssssns s sass s sa s scbsssaned 2
1 * LOCKWASHER ...t 2
12 * WASHER ...t 2
13 * INSULATOR ...ttt 1
14 26877-G01 POLE CORE SETSCREW ...ttt netnessetscnestenacsessenad 4
15 26878-G01 FRONT COVER ...ttt 1
16 27879-G01 REAR COVER ...ttt ssse st sa b ennd 1
17 26880-G01 TERMINAL ASSEMBLY (‘A) (INCLUDES ITEMS 18 - 23).......cceuvuirurnennnnne 2
18 * TERMINAL ..ottt e aene 2
19 * INSULATOR ...ttt s b e b need 2
20 * INSULATOR ...ttt s s sanenenned 2
21 * WASHER ...t s 4
22 * LOCK WASHER.........ccimierrtntinicistninsicns st s nns 4
23 * NUT e e 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ..........ccc.ceueeues 1
26 26658-G01 BRUSH.....o ettt 4
2? 26882-G01 BRUSH SPRING ..ottt ssnesnened 4
28 26883-G01 BRUSH CONNECTOR........coeiteteteie et snssssssss s sees 2
29
30 | 26884-GO1 KEY c.rteesstenssen i ssicesssse s ssss s bbbttt sasens e snss e 1

Service Parts Manual Page S-2



| STARTER/ G Gasoline Vehicle

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pan.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 26885-G01 PULLEY oottt sasssss s sss s s ssssssssssssases 1
32 26886-G01 PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) .ccccevnernininnisnniennd 1
33 * NUT oot sa s s s s e 1
34 * LOCK WASHER ......ccccvntiriniin it assanas 1
35 * SCREW ...ttt e sas et e enens 3
36 * SCREW ...ttt ettt sb et enen s ssene st and 4
37 * SCREW ..ttt sttt sttt 2
38 26887-G01 BRUSH 1 COVER.......uiiitiicitirittcini i eren e ese s e e eaen 3
39 26888-G01 BRUSH 2 COVER.....c.ietiiiiritiicseenienctrt ettt e s sene s s sss e s e sa s s s see e e 2
40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 43)......cccccceeunas 2
41 * BOLT oottt e st s s se e ee st srene e s e eman e esneesmeend 2
42 * LOCK WASHER ...ttt e seesessenee 2
43 * WASHER ...t e 2
44 16896-G1 TERMINAL COVER ...ttt 4

Page S-3 Service Parts Manual



I Gasoline Vehicle STARTER/GENERATO |

Service Parts Manual Page S-4



STEERING

Gasoline Vehicle

1 - Includes Items 2 - 34

2 - Includes ltems 3 - 6
20 - Includes Items 21 - 28
36 - Includes ltems 37 - 49
47 - Includes ltems 48 - 49
65 - Includes ltems 66 - 75
67 - Includes ltems 68 - 69
71 - Includes Iltems 72 - 73

Yo

Front of Vehicle

*NOTE: Remove bolt and
determine length
required before
ordering! Use of
incorrect length
could damage

housing (item 2).

Page T-1

Service Parts Manual



l Gasoline Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70314-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6)...covoeiireerirererecrererecresnenne 1
3 * SLEEVE BEARING ...ttt 1
4 ¥ SLEEVE BEARING ...t 1
5 ¥ FLANGED BEARING ...t e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ..o 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG ..ottt e 2
9 18456-G1 GREASE FITTING, 90° ..ottt s s e 1
10 70177-GOA RACK GUIDE COVER ..ottt 1
11 70225-G01 GASKET ... ettt st e e e e e e e s 1
12 70178-G01 COMPRESSION SPRING......coocoiicieiiieiie et s 1
13 70179-GO1 RACK GUIDE ......coriireere ettt e 1
14 11391-G1 HOSE CLAMP, 1 /4" ...ttt e 1
15 70041-G01 RACK COVER...... oot e 1
16 11391-G1 HOSE CLAMP, 1 1/47 ..ottt s e e 1
17 70183-G01 BELLOWS ...t st e e e e 1
18 11391-G5 HOSE CLAMP, 3/4" ...ttt et e e s e 1
19
20 70299-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28)...ccccoeiieiieeeeeeeeeee 1
21 70297-G01 GEAR PINION ...ttt 1
22 15112-G1 BALL BEARING ......ooeiiiireeieeere s e s 1
23 70190-G01 EXTERNAL RETAINING RING ........oooiiiieieee e 1
24 70298-G01 STEERING RACK ... ..ottt e 1
25 70192-GO01 RACK BALL END ......oriiiiiieecreree e s ee e e e e 1
26 00532-G8 NUT, 7/16 = 20 .t 1
27 18456-G1 GREASE FITTING, 90°....c i s 1
28 70466-G01 RETAINER ...ttt 1
29
30 70184-G01 IDLER .ot e e 1

Service Parts Manual Page T-2



l STEERING Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 1/2" .. ettt s 1
32 70195-G01 THRUST WASHER, 7/8" ...t ceertee et entee s see s essee s sen e s s n 1
33 00734-G6 [0 LU U B SR 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..oeeeieceeee ettt e e s 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 49) ..cccoovvvceereeennne 1
37 14322-G3 STEERING SHAFT ...ttt e s e s s aneea s 1
38 70333-G01 STEERING COLUMN ...ttt 1
39 70558-G01 L0101 I T 1
40 00550-G1 LOCK NUT, 1/4 = 20....eieiecceeereeeeeeieeeseeeseeeeesneessaee e s sneesseee s sveeaseeessveessnnes 2
41 70227-G01 BOLT, 1/4 - 20 X 7/8" LG «evteiiiiciieeeeeiiiie e seiiie e e e sieae e e ssseee e e s senenae e s sanraeaesnans 2
42 01022-G01 SCREW, #6 - 20 X 5/18" LGi..coiiiciiieei st te e e ee e eae e sesneene s 1
43 70223-G01 11 4 I 1
44 01034-G01 BOLT, 3/8 - 16 X 1 1/2" LG. WITH PATCHLOCK ......ccoooiirieererieeeeee e 3
45 00878-G1 LOCK WASHER, 3/8".....ctiiii ittt eite e ene e se e seaa e e 3
46 70466-G01 RETAINER ...ttt e e s a e s e e e a e e e 1
47 17161-G1 BUSHING AND SEAL KIT (INCLUDES ITEMS 48, 49) ....ccccocvveieeieeenrceeens 1
48 * STEERING COLUMN BUSHING .......c.ccoiviiereereerieerseee s eeeesee e s 1
49 * SHAFT SEAL.... ettt s s a e 1
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG oo s ceeeeceee s cee e et veee s s see e ssiee s sneesseee s snse s e s sneeens 1
52 00734-G3 LOCK NUT, 7/16 = 20 ceeiieeeceeee e ectie s stessee e s ssve e e see e ssssee s s saaesssee s ssnneesseeessasneens 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG. WITH PATCHLOCK (PROD. SINCE 4-98) ........... 2
54 01033-G02 BOLT, 7/16 - 14 X 7/8" LG. WITH PATCHLOCK (PRIOR TO 4-98 PROD.)........ 2
55 00566-G2 LOCK WASHER, 7/16"......c oo ectee e cee e steesesee s e see e sssee s snn e ssse e s sasa e s en s sreeenns 3
56
57 71146-G01 STEERING WHEEL .....ooe ettt s 1
58 71949-G01 1= PR SR 1
59 71147-G01 O A 1
60 71047-G01 DECAL ..ottt sttt e st e s st e et e s e e e s st e e e e rae e e r e e sreeeans 1

Page T-3 Service Parts Manual




l Gasoline Vehicle STEERING |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 14390-G2 LOCK NUT, 5/8 - 18 ... st sree et e s s 1
62
63
64
65 75069-G01 TIE ROD ASSEMBLY (INCLUDES ITEMS 66 - 75) ......ceivieeeereeeeeeeece e 2
66 70583-G05 THREADED TUBE WITH FLAT ..o 1
67 27205-G01 TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 68 - 69)........... 1
68 50641-G1 RUBBER BOOT ...t e 1
69 50209-G2 SLOTTED NUT, 7/18 = 20...ciiiecereeirerernee et sre e s 1
70 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) .......cociiiiiirierereeeeeeee 1
71 27205-G02 TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 72 - 73)......... 1
72 50641-G1 RUBBER BOOT ...t e 1
73 50209-G2 SLOTTED NUT, 7/18 = 20...ciiiecereeirerernee et sre e s 1
74 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD).......cc.cvririrerecrreneeceeerneeen 1
75 10389-G3 GREASE FITTING, STRAIGHT ......oooiiiiiiee e 2
76
77 10387-G2 COTTER PIN, 3/32" X 1" LG e et 2
78
79 50209-G2 SLOTTED NUT, 7/168 - 20 ..ot e 1
80 10387-G2 COTTER PIN, 3/32" X 1" LG eeeiiee it s 1

Service Parts Manual Page T-4



TRUCK BED, ELECTRIC LIFT Gasoline Vehicle

1 - Includes Items 2 - 37 & L. 1314

Page U-1 Service Parts Manual



Gasoline Ve

TRUCK BED, ELECTRIC LIFT

car

Xd

RED from Actuator

Control
Hamess

/ WHT from Actuator

BLK from Battery
RED from Battery

Service Parts Manual

Page U-2



| TRUCK BED

TRIC LIFT

ELEC Gasoline Vehicle

77 - Includes Items 78 - 81

Page U-3

Service Parts Manual



Gasoline Vehicle

TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71711-GO1 TRUCK BED ASSEMBLY (ELECTRIC DUMP) (INCLUDES ITEMS 2-37)......... 1
2 71719-GO1 BED FRAME. ...ttt receeeessesne e e s sessene s s sssamsn e s e s sanman e s srsant e e eenensaned 1
3 71714-G01 SIDE PANEL (PASSENGER SIDE).......ccccccceecrverinnieencreeiinneesereeeesonesesseenens 1
4 71714-G02 SIDE PANEL (DRIVER SIDE) .....uuiiiiceiiireeieireeeceerrcnveeesrre s s ssereene s cseeeenens 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi....coicicerrerirencnrncecesssrresanneeseseessseeneseressnsessssacress 10
6 00915-G1 BONDED WASHER, 1/4" ......cccoerecrtiircrersnseeeccentnsssecessenssnssessessnsesssssssesensannd 10
7 00559-G7 WASHER, 1/4"..... e cereee et reesser s e e s e s see e s s e ae e e s arasnbee s 10
8 14390-G4 LOCK NUT, 1/4-20.....ceimicriiirierirereecneceiitesnseirresiessssssesesansesssessssssesssssesssssnneens 10
9 14601-G8 RIVET, 3/8" X 7/16" LG (ALUMINUM) .......ccvviicrirnrieeiinnrrecinresnresssesssnsensened 2
10
11 71717-Go1 END CAP, 10, icticceeinitissresssateesaetssssesesansesesnssnseneseneesansasasesnnesansnesanaed 2
12 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LGi.coceeerecereiirenireeenccerecrncesnessesseseeesessesesssesnsesaseens 4
13 00915-G1 BONDED WASHER, 1/4" ... eirereecttirrercctereseescree s sseessc e e s raasesanee s 8
14 14390-G4 LOCK NUT, 1/4 = 20....ccceeeicieernrresceeecintisnseeesseeesssesssssnsesssssssssressasessssssnessens 4
15
16 71837-G01 POST (PASSENGER SIDE).......ccoccoitiincririereieeeinseececsnnesoncessaresscssessesasarsens 1
17 71837-G02 POST (DRIVER SIDE) ....cooeueieeccrecrererernsnnesseriesssressesmesssseensssessesesrensesssssans 1
18 71718-GO1 END CAP, 1 /2" ..ttt tre e te s s st e s s ssss s smr e s s s sammr e e e s nenas 2
19 13437-G8 LOCK SCREW, 3/8 - 16 X 2" LGi.cciicceiirrreresereccirnisnseneccssensssnnesesarnessnnensssssess 4
20 11027-G5 LOCK NUT, 3/8 - 16... e icciiieeecirresessntesesecstnrseesserereesessssnressassssnsassesssnenneses 4
21 71838-G01 BUMPER ... oeerercenreccrtrsrnesssensecenessessssaneseserssssanesessnsssnsresesassesensnenessasess 2
22 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi....ccorirerereeerereesinecesereresssseresseessormenesasessssressessaress 4
23 00915-G1 BONDED WASHER, 1/4" .......cocoreeerieinnrenneeeeccinnisnsseeecssenssnsessesaresssnsesssereneas 4
24 00559-G7 WASHER, 1/4".... et rercrrereren s seseneesssnesseseeesserenssnansssensesssneressanes 4
25 14390-G4 LOCK NUT, 1/4 = 20....ccciciireeerrccnriseeesssneressecesessresssssssssssesssseressssesssssesssesnens 4
26
27 71732-GO1 TAILGATE......ceieee it ere e e s s r e s seessssneesseeressnesnsnsressnnesassennened 1
28 27666-G01 HINGE ...ttt s srenercstee s nsrese et ese s e e s s an e s s sbaesasmanasasesssamneesasneens 2
29 01002-G08 SCREW, 1/4-20 X 1" LG .......... 4
30 00559-G7 WASHER, 1/4".....c ottt st rre et s sses s st s st e e ss e ae e e e srasennssnnsenans 4

Service Parts Manual Page U-4



TRUCK BED, ELECTRIC LIFT

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 14390-G4 LOCK NUT, 1/4 = 20......iiiireireereiieresseisessees s s eenesassssne s s s s enesen s s sannenes 4
32 71748-GO1 TAILGATE KEEPER .........ooioree e sece s e s secece e s e eee s s s 1
33 16705-G3 SCREW, 1/4 - 20 X 3/4" LGi....ccoooeercrereceierirenscnenecsinesssseseserenssnssnessssessessanees 1
34
35 71083-GO1 TAILGATE CABLE ...t recere s eceeessessene e s s s naenees s s seneen s s s senones 2
36 00106-G6 SELF-THREADING SCREW, #12 - 24 X 3/4" LG .....coovivviirerirecrvvneeesenenens 2
37 00915-G1 BONDED WASHER, 1/4" .......occciercritesitieniceirccireerrressseesseseensessessnsscassssneens 2
38
39 70396-G01 BED PIVOT ..t ere e resesereseseressane s ssnessenesssnsnesssnessssssesernesssnnneesensesas 2
40 00764-G1 CARRIAGE BOLT, 5/16 - 18 X 3/4" LG .....cvevireeerecerreririresrenecsarersssseeesessesesssnsesenes 6
41 00559-G8 WASHER, 5/16" ...t eerecereceeeisintrsnseeseseesestesesenesssinessasesnessasssssnesssserssssssassens 6
42 11098-G6 LOCK NUT, 5/168-18 .....oirreeeiccrrrriscnreesserrinesssssnessenressssanessssessssanessesenssssssassenses 6
43 70291-GO1 FLANGED BUSHING ....cocveieciiriicrrerercrmeenireesssenerscesssssnesessssesesneosesansessasersessses 4
44 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LG ccuvririerererercnnrstcrraes e ecnsesemr s st s snems e s sssaneesnnd 2
45 21683-G1 COTTER PIN, 15/32" X 2 T1/16" LG ..oereiceeriemirecrerenrsnenrssnessenis s ssnes s seneesssnsasssnnes 2
46
47 71901-G01 | E-Z-GO DECAL (E-Z-GO)..vvrrevererrressseeessreesssssssssssssssesessssssssanssssssnsssssssasees 1
48
49 74165-G01 CIRCUIT BREAKER MOUNTING BRACKET .....coiiiecereire e 1
50 21320-G3 CIRCUIT BREAKER, 30 AMP, 12V ... e csisse s csesseesnnns 1
51 00150-G4 SCREW, #10 - 24 X 1/2" LG ...oeoiieeieereeriereree s secsnr e seessssereesensreeresesssnnneensns 2
52 00565-G5 LOCK WASHER, #710....cciicciiriiiiiicrecneercennnnserrsssensesarssensansesssessssansesssenssssassssans 2
53 00526-G3 NUT, H10 - 24 ... rccererirese e cesreesre e srasers e s e sanmesessaresansesasnsnsesssmersesntes 2
54 25976-G14 14 GAWIRE (RED 5% ...oeevereerercerenrnesescenrsertessneeseerenssssresessenessnnenssnassarsnsenesssenss 1
55
56 27680-G01 TOGGLE SWITCH ..ottt srecece e vsseae e sne e sessesesa e e e st e s s sate e snnsasasvanaens 1
57 27447-GO1 TOGGLE GUARD .....coiiiiirererecrecrrersieresriree s ceseesenrassssanesessrassesmasssanensssmessensanss 1
58 10570-G9 RIVET, 1/8" X 11/327 LGi..ccer et ecererctreste e sesnesinesssensssnessnssesnessnsenssnassanssnns 2
59
60 27612-G02 ELECTRIC ACTUATOR, 12V.......o i iitreteniirctesineneecsnsssnessessesssssesensessssssnns 1

Page U-5 Service Parts Manual



| Gasoline Vehicle

TRUCK

BED, ELECTRIC LIFT_

S——
S

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 27613-G01 SPACER ... et re e r e e re s e e e s e s s ae e et e e e s aneeaeeand 2
62 14443-G10 CLEVIS PIN, 1/2" X 3" LGi....oeicreererrerererinsrrsisnreseseessissessssersessssesnsnssssssesssenesssand 1
63 21683-G1 COTTER PIN, 2 11/16" LG eieeeteeceetentenireescmsireesesssmee s s e s ssensssenneesanasnsesned 2
64 14443-G11 CLEVIS PIN, 1/2" X 1 7/8" LG ...oosiecrereeercseencineccetenisessseneessenseseeseesessasssssessnned 1
65
66 74163-GO1 WIRE HARNESS (CONTROL).....oitiiecciereeccirrcereecnr e ctrerssmnresesesrsssaesenseesecnnneens 1
67 17618-G1 WIRE THE oot eecer st rseee s et ec st e st st s arenane e sa s e e name e e s meneeasananans 8
68
69 74234-G01 BED LINER, 40" ......ccooireiicnrirecrsraecrerersscsessssenessecesssssnessssesssssnssssssesssnnssssesnens 1
70 74235-GO1 TAILGATE LINER.........oioiceeeiceteiieisirrceccreiie et e rene s st e re s se st s sessseee s seansenmeeennd 1
71 18436-G1 RIVET, 1/4" X B/4" LG ..ccoeeececirieieseseescereesiereesisneessseeesessssssssessssseessssasssassansesansens 4
72 14601-G10 RIVET, 5/32" X 7/16" LG «.eeieeiireiercieeirereensttiscsetesseteessssessscsetesssnesacasnesensenassaseens 6
73
74 71517-G01 BED CAPACITY DECAL .....coiiririrenetincecn e ressneesseeessssnscsenesasssrarsensessassnas sones 1
75 71489-GO1 LABEL (READ INSTRUCTIONS)......ccccicirircirirerriieerre s screesererecsaseressnesemeesesesenand 1
76
77 75454-G02 ALUMINUM TOOLBOX KIT (INCLUDES ITEMS 78 - 81) ..cvceccvrereeeerirniresanennens 1
78 75493-G01 ALUMINUM TOOLBOX ...cciiiieiicerereenrccereinseecceres s saoneesseseeneessssssanessssssnenes 1
79 16705-G3 SCREW, 1/4 - 20 X 3/4" LG ...eeevcviereeiecrerccineessseecesirnesssseresssnsssssmsessessaosscsneres 4
80 00915-G1 BONDED WASHER, 1/4" ......co o ceeeeierectinmcecenerinisserescnesestaresasteesessersasasssas 8
81 00903-G1 ACORN NUT, 1/4 = 20 ..cveeierirerrieeeeceeiernessnesenssassssees sesaseessseessnssaassasasenns 4

Service Parts Manual Page U-6



TRUCK BED, FLAT AND CARGO

Gasoline Vehicle

Page U-7 Service Parts Manual



Gasoline Vehicle | TRUCK BED, FLAT AND CARGO

<]
19

Bed Frame

Service Parts Manual Page U-8



Gasoline Vehicle

40 :2‘{% 42

Page U-9

Service Parts Manual



Gasoline Vehicle TRUCK BED, FLAT AND CARGO

RSN

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71719-GOT | BED FRAME ....ooeerveeeeeeee e ssnesseeeessesssssssesssssssssesssasesssssssssssssssssnsssessaneenns 1
2
3 71772-G01 | CORNER TUBE ....oueveerereessenessnssssssssessssssssnsssssssssssessssssnssssssssesssssssssssssssanne 2
4 00762-G9 SCREW, 5/16 = 18 X 2 1/2" LG w.reeeeerrerererereerssessesesessasessesssssesssssesssssassssessasssnns 4
5 00559-G8 WASHER, 5/16" ....oeerreeeeeeeeeessenessessessessensssssessasessssssesssssssesssessasssnssanesnsssssasssans 4
6 00550-G3 LOCK NUT, 5/16 = 18 .ecvveeeeereeeeressanssencsenesssessssssessssesssssssessssssssssssnesssesnessanes 4
7
8 71718-GOT | END CAP, 1 1/2" ..oooeeeeeeeeeteeeeeeee s sseesstssssessessssssessssssssssssassssesssssssssssssssssans 2
9 71717-GOT | END CAP, 1" . .oooceeeeevteeetsestesssssseeesssnessssssnsssss s ssssssssesssssasssssssnssssssssssssssssees 2
10
11 70396-G0T | BED PIVOT .ooooeeeeeeerreeesessseesssesssssssessssesssessssssssssssssssassssssssassssnssssssanssanees 2
12 00764-G2 CARRIAGE BOLT, 5/16 - 18 X 1" LG wu.vunerverereeseseessssesesnssesssssnsssenssssssssessssssesns 6
13 00559-G8 WASHER, 5/16" ....ovveeiverrreneesesseaesssesssssssesssasssssssssssssesssssasssassssesssnssssssnssssessaneed 6
14 11098-G6 LOCK NUT, 5/16-18 ...oourrrereersneessessssssssrsssssssssesssesssssssssssessossssssssssnesssasssasessans 6
15 70291-GO1 | FLANGED BUSHING ......ccoovurereererseeessessasesasssssssassssssasssssssasessssssnessssssssnsssssees 4
16 21682-G1 CLEVIS PIN, 1/2" X 2 7/8" LGi.vureverrereerrssrereessessessssssesssnsssessssssessssssssssasssasssaneed 2
17 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGiouurvureeeererseeressseesssesssessasssansssansssssssassssnns 2
18
19 71831-GOT | BED LATCH .ovovueeveerereeeessessssessasssseesssesssssssssssssssasssssssssssssssssssssssssansessssnssseses 1
20 71704-GO1 | HANDLE GRIP .......ovecveeeeeceecetsessessessstssssssessessssasssssssssseasesssessasssessssssssssaseens 1
21 71827-GO1 | LATCH BRACKET .....ccveeetesteesssesseesssessssssssssses s seesssssssssssssssssssesssssssssssesssnesas 2
22 01014-G03 | CARRIAGE BOLT, 1/4-20 X 3/4" LG .vuvevvevereeeeeeersesessseesssssseesssssssassssssssssseaness 4
23 00559-G7 WASHER, /4" .....ooeeeeeveeeeesssieeesssseessassssssessessesesssessssnsssasssasesssssssssassssssassssnses 4
24 14390-G4 LOCK NUT, 1/4-20 ..ooeomevreeveerersrssesesssssesssssssssssssssssnrssssssssssssssssssssssssssessssssanns 4
25 71707-GO1 | EXTENSION SPRING........ouovmeeereeereeessessnsssssassessssssessossssesssesassasessssssesanses 2
26
27 71766-G01 | CATCH BRACKET ...oooveeeeeeeecvenesseneetsesssssssssssssssssssssassesssssssssssssssssssssssssssnsess 2
28 00414-G6 BOLT, 1/4-20 X B/4" LG ouvoerreerrrreeeressesessssnsssssssssssnssssssssssssssssssssssssessssssnecsons 4
29 00559-G7 S = AR 1 4
30 14390-G4 LOCK NUT, 1/4-20 ..couvverrreerreesssnesssssssssssssessssessessssssssesssssssasessssssssssssssanssssnns 4

Service Parts Manual Page U-10



| TRUCK BED, FLAT AND CARGO

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle ‘_

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 71673-GO1 PROP BRACKET ...coeiiiiiieiierremcreren s crrerte e s s s e seassmanesmeaeseeaessessensassmsesmensesaesas 1
33 71657-GO1 PROP ROD ...ttt ersete s rssssee s s seaase s e s ssastesssessssneessesansesssssesamesaessecsans 1
34 00560-G3 WASHER, 1/2" ..ottt etee s e st e e e e sasa s e s s s scasne s s s sanees e sensnaens 1
35 15121-G1 WASHER, 3/8" ....ceieeceeiiiirrerererereresireiss e reseesestenssanreseersssssssesastsssssesessessssnennsang 2
36 10387-G3 COTTER PIN, 3/32 X 3/4" LG....coeccierireccceircitenscsereseeesssenessesersessnsnesensnenesanseses 2
37

38 71777-GO1 LABEL (WARNING) .....oooviiriiiniiteciterseirrtreecesesserenessessessanesssessnseseressenssenseesamseeses 1
39 71200-GO1 LABEL (LOAD WARNING).......ccceeiuteeierersnencieenesereessceesessensessasssosaresasssessesansesss 1
40 74157-GO1 SIDE RAIL SUPPORT .....cccviierterceeersiersiniressenessiseseserersassressessnessenarssesesessrasassases 4
4 74161-GO1 BACK RAIL SUPPORT .....coicctierecrinisesenresesnreseseesssnressesssneessessssnrassessssessssanas 2
42 16705-G1 SCREW, 1/4-20 X 1" LG ....eeeeeeierecceercressierecsiresrenseessneessssnesseseressssessnencsssssasessons 12
43 00559-G7 WASHER, 1/4" ...ttt s s se e e s s esase s e s sesmneee s s sesasennessnssanns 12
44 14390-G4 LOCK NUT, 1/4 = 20 .ottt ereereeceenvstrere s enes s s rasnssesnssssasessnsasssnnesssssssnmnenss 12
45

46 74167-GO1 SIDE CARGO RACK (PASSENGER SIDE)......coocoierrrninininiinereissensenrenssssenseans 1
47 74167-G02 SIDE CARGO RACK (DRIVER SIDE) ....ciceeieriierereerririeseessneecssnsensisessssasneen 1
48 74079-GO1 TAILGATE RETAINER BRACKET......coccceerctrirercncr s rcserv st sseessssaen s ssaesssnnens 2
49 00666-G6 SCREW, #10 - 12 X 3/4" LG ...t crceresnscenese s saen e es s e ee s s mes 8
50 74162-G03 REAR CARGO RACK ... ceieicririrrstercsceeerre i cssresseen s samnessesensssssssscnansssssassssnses 1

Page U-11 Service Parts Manual



;

Gasoline Vehicle TRUCK BED, FLAT AND CARGO

Service Parts Manual Page U-12



WEATHER PROTECTION Gasoline Vehicle

T

SUN TOP

DETAIL B

14;§ g/w
16 16—
— T

|
T Front of Vehicle 2 l
o @
Front of Vehicle \T\

DETAIL A

17

s T
h
&
\1
DETAIL C
(FRONT) D%;ékR?
Page V-1 Service Parts Manual



| Gasoline Vehicle

T

WEATHER PROTECTION

Front Top
Strut

REAR VIEW MIRROR

Setscrew 21 - Includes ltems 22 - 24

Service Parts Manual Page V-2



|| WEATHER PROTECTION Gasoline Vehicle

e

Front of Vehicle

4P

Windshield
Retainer —
41
/ /
% /;/ pz / Rubber
S Latch
= = // |
Y
= S .
7 N ( /42
- S~
I 2= 5
=224 \== '/’&37

T

36 ——®Q| | strut

35— -~
34 — i i |
Front of Vehicle

49

Page V-3 Service Parts Manual



Gasoline Vehicle

WEATHER PROTECTION

O

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 75350-G02 SUN TOP KIT (INCLUDES ITEMS 2 -19) ..ottt 1
2 27069-G07 SUN TOP.. ettt s e e as s bbb s b s s sb b 1
3 75045-GO1 FRONT STRUT ...eiiiriitiiiniciiinircinenss s e ses s sensssssssssansses 1
4 01035-G02 BOLT, 5/16-18 X 2 1/2" LG ittt sensnnasssanend 4
5 00905-G8 LOCK WASHER, 5/16"......coccmtimienirinnitis st s s 4
6 75048-GO1 C BPACER, 172" e 2
7 00570-G2 WASHER, 5/16".......cooitiiirintiriins i ssesssre s sases 6
8 75343-G01 REAR STRUT (PASSENGER SIDE).......cccoinininiiini e 1
9 75343-G02 REAR STRUT (DRIVER SIDE) ......ooviiirrvinns i 1
10 00439-G6 BOLT, 5/16-18 X 1 3/4" LG ...coeririivirnticis st ssersse s 4
11 00571-G2 WASHER, 5/18" ...ttt ses s e 8
12 15121-G1 WASHER, 3/8" X 1 1/4" ...ttt st sanes 2
13 11098-G6 LOCK NUT, 5/16-18.....cciiiiiiiiiiiiininnsiinnite s s s ssn s s ssasaaes 4
14 00753-G5 BOLT, 1/4-20 X 2" LG (STAINLESS STEEL).....ccceccecviriinincieninicicnceenne 2
15 00753-G6 BOLT, 1/4-20 X 2 1/4" LG (STAINLESS STEEL)......ccceemivriiircrinirieriennene 2
16 00559-G7 WASHER, 1/4".....oui it a s e e 8
17 75051-GO1 PLASTIC SPACER ...ttt ssensaesssseesrens 4
18 00891-G2 LOCK NUT, 1/4-20.....oiiiiiiiiiinininiinnini st ssseisssissstesssanessnes 4
19 19853-G1 END CAP, 1" ittt s se e ssassassn e s need 2
20
21 19528G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 22 -24) ......c.cocomivinninneeiinrsnnnes 1
22 19496-G1 REAR VIEW MIRROR........coociiimtitiitircinetrcrsss st ssss s sensessne s 1
23 19502-G2 SUPPORT BRACKET .....cooiitiiiiniiiinneisinnesse s ssnsnssnssssssenes 1
24 19527-G1 SELF TAPPING SCREW, #8-32 X 5/8" LG (STAINLESS STEEL)................ 1
25
26. 75367-G** 3 SIDED SOFT ENCLOSURE KIT (INCLUDES ITEMS 27 - 28) ......ccccvvivniennnand 1
27 XXXXX-XX ENCLOSURE ..ottt ittt nsssest st sestsessess e snescnsnnd 1
28 XAXXX-XX VELCRO ...ttt st e st ss s sae st scnenssssnasssesneas AR
29
30

:

Service Parts Manual Page V-4



WEATHER PROTECTION

)

Gasoline Vehicle

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1811 Wilkinson Rd. Augusta, GA
30904. Telephone (706) 729-9911 or FAX (706) 729-9955

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

MTEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31 71966-G01 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 - 38)

(REQUIRES SUN TOP KIT) «.eeoeomeeeeeeremmesseeesesneesssssessssesesesseseseseeseesessssseseessans 1
32 | 71954-Go1 WINDSHIELD (FULL) (LEXAN)....cvvecoeromreereeeeeesassssesssessmsnssesesesssesnsesseseseend 1
33 | EGWHC12 SASH, 26° LG...ovvevevereerereeeveresssseseeesessessssssesessesssssmssssssssssessssssssssssssssssssesees 2
34 | EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccouurerermeemeeresesesseenens 2
35 | EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ...vv.corveveeesceseesssssssssessessssessssssssonens 4
36 . | EGWHG13 RUBBER GROMMET ........ovvooeoevasoneseeeessssseseessssssssssssessssssssssssssessssasssseseees 2
37 | EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) .......voeeeeeeeereeereesssnseesessssssseseenes 2
38 | EGWHL14 SAFETY LABEL ...ooouurvveesiessseesssessessesssseesessssessssesssesesssssessseessssesssenessesee 1
39
40 | 71966-G02 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 41, 42, 34 - 38) ....ooorrrvveren.. 1
41 71955-GO1 WINDSHIELD (SPLIT) (LEXAN) w...covveveomeeseereseeeseesseessseessassssesesssssssesesseseend 1
42 | EGWHC10 SASH, 12" LGiavrvveeereeseeeesesesssssssessssssssessesemsssssesssssssssesmssssssesessssssssesissoses 2

Page V-5 Service Parts Manual



Gasoline Vehicle WEATHER PROTECTION

Service Parts Manual Page V-6



| WHEELS

G

1 - Includes ltems 2 - 4

Q

®

Page W-1

Service Parts Manual



| Gasoline Vehicl

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28513-Go1 WHEEL AND TIRE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 2 - 4)
2 28513-G03 TIRE, 20 X 9 - 10 UTILITY cvriiitiiiiiirniennecncninsissnieesssisasessesssnns AR
3 15172-GO1 WHEEL RIM (4 LUG) ..ottt sstssnsescnsnsssssessesssssssssesnes AR
4 11657-G1 VALVE STEM...coiiiiiiiiitininrnnrcnnrcs st sss s ressansons AR
5
6 28513-Go2 WHEEL AND TIRE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 7 - 9
7 28513-G03 TIRE, 20 X9 - 1O UTILITY vt AR
8 15172-GO1 WHEEL RIM (4 LUG)....coitiriirittc ittt ses s anns AR
9 11657-G1 VALVE STEM..iiiiiiniesinitse et rsis s ssneenesssesenesnesenens AR
10
11 28442-G01 WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 12 - 14)....| AR
12 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER........ccccivimimminiinint st AR
13 15172-GO1 WHEEL RIM (4 LUG)....ccciitiiiiiiiisisnienessinsnnssisisssessssisassssnissesne AR
14 11657-G1 VALVE STEM ...ttt ssssressss s sssessnsios AR

Service Parts Manual Page W-2



l WINCH, PRIOR TO 4-99 Gasoline Vehicle

Note: Winch shown mounted at front of vehicle.
4

Page X-1 Service Parts Manual



WINCH, PRIOR TO 4-99

Gasoline Vehicle

tems 10 - 35
tems 12 - 14
tems 16 - 19
tems 25 - 28
tems 30 - 33

udes
udes

9
11
15
24 -
29

\ +
\ a/ -
\ N
\ B

\ d/// /
A B
W W
LYY |
)

Page X-2

Service Parts Manual



l WINCH, PRIOR TO 4-99 Gasoline Vehicle

Page X-3 Service Parts Manual



l Gasoline Vehicle WINCH, PRIOR TO 4-99 |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1

2 74299-G01 WINCH ASSEMBLY, T1500 .....oiiiiiieiiee e reee e ser e e e e ssvee s s sveessee e s sseeeees 1
3 74271-G01 WINCH MOUNTING TUBE ......coi ettt rer e st e s ssee e s s 1
4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LGttt 2
5 00571-G2 WASHER, 5/16" ..ottt st tee e e e st e e s serae e e s snreaeessannraeeesnan 4
6 00891-G3 LOCK NUT, 5/16 - 18 e ceiee e ectee e etesser e st e e s e sse s s see e s e s snne e s e e e sasneenn 2
7 21317-GO01 CLEVIS PIN, 5/8" X 3" LG ...itiiii ittt scrte e siee e e srae e e snrae e e e s sae e e s s 1
8 21683-G1 COTTER PIN, 15/32" X 2 11/18" LG ccceeee ettt s 1
9 74286-G01 REMOTE SOLENOID (INCLUDES ITEMS 10 - 35)...ccccevivirerceeeeeeeesserensreeene 1
10 74256-G02 SOLENOID KIT eeiieieeseteeerteseceeeesreesseesssveesseesssseeesseesssseeesssssessseresssseeenns 1
11 74283-G01 WIRE HARNESS (SOLENOID to BATTERY) (INCLUDES 12 - 14).............. 1
12 25973-G01 8 GA WIRE (BLACK, 37") oottt ettt 1
13 25973-G02 8 GA WIRE (RED, 37") .veeoeeeeeeeeerereeeseereeseseesseseseeseesessesesseeeseseseseesen 1
14 18833-G1 FLEX LOOM, 20" (BULK) ..couveeeeeeeeeeereeeeeeseseeseeeseeseseeesseseseeseessesessseens 1
15 74284-G01 WIRE HARNESS (SOLENOID to REAR WINCH) (INCLUDES 16 - 19)....... 1
16 25973-G03 8 GA WIRE (BLACK, B0") ceeii ettt 1
17 25973-G04 8 GA WIRE (RED, 80"} ....cveieiiereceeevcreesereveveeeseee s seeessnse s eeeesnenenns 1
18 18833-G1 FLEX LOOM, 42" (BULK).....oueeiirierceee e eseee e eeeeseessesee s e s e e n 1
19 73235-G01 CONNECTOR ..ottt e s a e s sae e e s s saeeae s 1
20 74281-G01 MOUNTING BRACKET ...ttt sena e 1
21 00414-G6 BOLT, 174 - 20 X 3/4" LGi..eueeeeeeee e eseiereeee e s e see s sve e s e s sveeesee e s svee s ees 3
22 23726-G1 SPACER, 1/4".....e oottt sttt s e st e et e st s s nae e s 3
23 14390-G4 LOCK NUT, 174 - 20, ettt ettt ene e ae s a e e 3
24 74298-G01 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28) ........ 1
25 25977-G63 16 GA WIRE (GREEN, 14") ..o et 1
26 25977-G64 16 GA WIRE (WHITE, 14") ..ot seee s s 1
27 25977-G65 16 GAWIRE (BLACK, 14") ...ttt e 1
28 20436-G1 FLEX LOOM, 4" (BULK)......cttiiiiiiiieeeiciiiee e ecirie e seree e seeeee e seaeeesnane 1
29 74291-G01 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33) ...... 1
30 25973-G05 8 GA WIRE (BLACK, 102") ..ciieeereeeeecieeeeeevieeeseee e vseee e snee s ee e snenenns 1

Service Parts Manual Page X-4




l WINCH, PRIOR TO 4-99 Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 25973-G06 8 GA WIRE (RED, 102") ....oeeeeeeereeeeeesesesseeseeseseseesseesseesessesesessenenees 1
32 | 18833-G1 FLEX LOOM, 84" (BULK)....c.reveeeeeeereeeeresserereeseeeseeeesesesseseseseseseeseseenens 1
33 | 73235-GO1 (oo NIN =03 (o] S 1
34 | 74285-GO1 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) «.....cocreerreeeree 1
35 - CIRCUIT BREAKER WITH BRACKET .....c.oveeeeseeeeeeeesseseeeeeesseseseressenenenens 1
36 | 00414-G5 BOLT, 1/4 = 20 X 5/8" LGi.v.vveorreeveeeeeeeeeeeereeseeeseeseeessessessesessesssesesssessesesessesesens 2
37 | 14390-G4 LOCK NUT, 1/4 = 20 c.oooeeeveeeeeeeeeeeeseeeeeeeseeseeeseessees e sesseseseesssess e seesesesessesenses 2
38
39
40 | 74289-GO1 | CONNECTOR MOUNT PLATE .....ooooreveeereseeeeseesereressseesesesessesereseseseseeseseenens 1
41 14601-G5 RIVET, 3/16 X 13/32" LG (STAINLESS STEEL) ....vvceeeeeeeeeereeeseereeseeeneseseseenee 2
42 | 00559-G4 WASHER, #8......eoeeoeeeeeeeseeesseesesseeeseesseesseeesessessseesseess oo sess s seeese e sessenseeseee 2
43 | 00156-G8 SCREW, #10 = 32 X 1" LG weoereveveoeeeeeeeeessesesesesseeesseesssseseseesesesesessssesesessesesensons 2
44 | 00526-G4 LU T T 7SR 2
45
46

The following items are replacement components for the winch. For service or
replacement parts, contact Superwinch, Inc., Winch Drive, Putnam, CT 06260
Phone: (860) 928-7787, FAX: (860) 928-1143

Always provide the following information when requesting information
or ordering replacement parts:

Winch Part Number: T1500
Serial Number: (found on housing)
Part Number and Description

47 87-10490 KNOB ASSEMBLY, T-SERIES F/W ..o 1
48 87-22381 TENSION PLATE ...ttt s e 1
49 87-23149-05| NUT, HEX, FLANGED, M5 X 0.8....cccciiiee et s 2
50 89-22291-01 | SCREW, ST HEX SKY FH, M6 X 1 X 20 ...coiiririe e 2
51 87-22394 BASEPLATE ASSEMBLY, T-SERIES.........cccoooirir et 1
52 AS REQD WASHER, .020 OR .030 THICK ...t e A/R
53 87-10466 BUSHING, T-SERIES.........oo ettt s s s s 1

Page X-5 Service Parts Manual



l Gasoline Vehicle WINCH, PRIOR TO 4-99 |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
54 87-23309-01 | SET SCREW, M5 X 0.8 X 6 ... 1
55 87-22397 DRUM ASSEMBLY ...t e sn e e e e e 1
56 87-10470 DRUM SUPPORT BUSHING........ccot i 1
57 87-33257 DRUM SUPPORT PLATE ...ttt e s e s 1
58 87-23030-10 | SCREW, ST PAN HEAD, M4 X 0.7 X 10t 4
59 87-33251 ROTATOR GEAR, T-SERIES.........co o 1
60 87-22380 CARRIER ASSEMBLY, T-SERIES ... 1
61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES..........coci i, 1
62 87-33249 MOTOR, 12 VOLT ..ot s s ee e sn e e e e e 1
63 87-22401 MOTOR PINION GEAR ......oooiririirerreeerersresernee e et es e e 1
64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET .......cccvivivcieceneeee 1
65 89-32300 HANDSAVER BAR ...ttt e s 1
66 90-22873-03 [ CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES........ccoorieire e 1
67 90-22117 REMOTE CONTROL ASSEMBLY ......cooiiriiirerericre s eeesnr e 1
68 92-20172 SOLENOID, 12 VOLT ...ttt 2
69 90-32070 SOLENOID BACK PLATE ... oot 1
70 90-31079 SOLENOID COVER ....cceiiie et et sr e e e e e 1
71
72
73 71489-G01 LABEL (READ INSTRUCTIONS)......ccoire et s 1

Service Parts Manual Page X-6



l WINCH, SINCE 4-99 Gasoline Vehicle

Note: Winch shown mounted at front of vehicle.
4/

1 - Includes ltems 2 - 73

Service Parts Manual




WINCH, SINCE 4-99

Gasoline Vehicle

ems 10- 35
ems 12 - 14
ems 16 - 19
ems 25 - 28
ems 30 - 33

A = A D A

udes
udes

11 -
15 -
24 -
29 -

9-

ehicl®

49

nt ofV

Fro

Page X-8

Service Parts Manual



l WINCH, SINCE 4-99 Gasoline Vehicle

Page X-9 Service Parts Manual



l Gasoline Vehicle WINCH, SINCE 4-99 |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74259-G02 WINCH KIT (INCLUDES ITEMS 2 - 73) ..t 1
2 74299-G01 WINCH ASSEMBLY, T1500 .....cocoiiriiiirrieerreerrenesene e eessnr e serenens 1
3 74271-G01 WINCH MOUNTING TUBE ......cocoi et ssr e e ene 1
4 00440-G6 BOLT, 5/16 - 18 X 2 3/4" LGttt s 2
5 00571-G2 WASHER, 5/16" ...ttt e e e 4
6 00891-G3 LOCK NUT, 5/16 - 18....iiiccerrecirrr st st s s s e 2
7 21317-G01 CLEVIS PIN, 5/8" X 3" LGi..ceiiieeieieieiee e 1
8 21683-G1 COTTER PIN, 15/32" X 2 11/16" LGi...eeiieeeee e 1
9 74286-G02 REMOTE SOLENOID (INCLUDES ITEMS 10 - 35)...ccccvveerrececreercrenennnes 1
10 74256-G02 SOLENOID KIT ..ttt st s 1
11 74327-G01 WIRE HARNESS (SOLENOID to BATTERY) (INCLUDES 12 - 14)....... 1
12 25973-G07 8 GA WIRE (BLACK, 30") ..eiieieeeececeree et 1
13 25973-G08 8 GA WIRE (RED, 30") ..ooueeirecirreierrr et 1
14 18833-G1 FLEX LOOM, 20" (BULK).....coeieirerier et 1
15 74328-G01 WIRE HARNESS (SOLENOID to REAR WINCH) (INCLUDES 16 - 19)| 1
16 25973-G09 8 GA WIRE (BLACK, B7") .eeeieieeeecceeenee s 1
17 25973-G10 8 GA WIRE (RED, B7") .eeeerieecerreierrr e 1
18 18833-G1 FLEX LOOM, 42" (BULK).....coeriirerier et 1
19 73235-G01 CONNECTOR ..ottt e e 1
20 74326-G01 MOUNTING BRACKET ...ttt 1
21 00414-G6 BOLT, 1/4 - 20 X 3/4" LGi...eoiirereeerrecerre st ses e e 3
22 23726-G1 SPACER, 1/4"....ee ettt e e s 3
23 14390-G4 LOCK NUT, 1/4 = 20 ..ottt s e e e 3
24 74298-G01 WIRE HARNESS (SOLENOID to RECEPTACLE) (INCLUDES 25-28) .| 1
25 25977-G63 16 GA WIRE (GREEN, 14") ...ooiriireee e 1
26 25977-G64 16 GA WIRE (WHITE, 14") .eeiireieereee e 1
27 25977-G65 16 GA WIRE (BLACK, 14") ..ttt e 1
28 20436-G1 FLEX LOOM, 4" (BULK).....cooeeereereeeieeece e s 1
29 74329-G01 WIRE HARNESS (SOLENOID to FRONT WINCH) (INCLUDES 30-33) 1
30 25973-G11 8 GA WIRE (BLACK, 94") ..ot 1

Service Parts Manual

Page X-10




l WINCH, SINCE 4-99 Gasoline Vehicle |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25973-G12 8 GA WIRE (RED, 94") ... 1
32 18833-G1 FLEX LOOM, 84" (BULK).....coeriirerier et 1
33 73235-G01 CONNECTOR ...ttt 1
34 74285-G01 RECEPTACLE WITH LEADS (GREEN, WHITE, BLACK) ........cccecucu... 1
35 ¥ CIRCUIT BREAKER WITH BRACKET ......oooiiiieree e 1
36 00414-G5 BOLT, 1/4 - 20 X 5/8" LG ..ceoveieirerirerr et 2
37 14390-G4 LOCK NUT, 1/4 - 20... ittt ere e 2
38
39
40 74289-G01 CONNECTOR MOUNT PLATE ...t et ser e e enen 1
41 14601-G5 RIVET, 3/16 X 13/32" LG (STAINLESS STEEL}......cccoeiirieircere e 2
42 00559-G4 WASHER, #8.....ooi ettt e e 2
43 00156-G8 SCREW, #10 - 32 X 1" LGi.e et 2
44 00526-G4 NUT, #10 - 32 .o s s e s 2
45
46

The following items are replacement components for the winch. For service or
replacement parts, contact Superwinch, Inc., Winch Drive, Putnam, CT 06260
Phone: (860) 928-7787, FAX: (860) 928-1143

Always provide the following information when requesting information
or ordering replacement parts:

Winch Part Number: T1500
Serial Number: (found on housing)
Part Number and Description

47 87-10490 KNOB ASSEMBLY, T-SERIES F/W.....ccoiiiiirrcereeererersre e 1
48 87-22381 TENSION PLATE ...t n e e 1
49 87-23149-05 NUT, HEX, FLANGED, M5 X 0.8.....coiiiiiieiecie e 2
50 89-22291-01 SCREW, STHEX SKY FH, M8 X 1 X 20....cc.cerirreerre e ceesnrenersnererenens 2
51 87-22394 BASEPLATE ASSEMBLY, T-SERIES.........ccooorrirerrreerre e 1
52 AS REQD WASHER, .020 OR .030 THICK........oii et A/R
53 87-10466 BUSHING, T-SERIES.........oo e 1

Page X-11 Service Parts Manual



l Gasoline Vehicle WINCH, SINCE 4-99 |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
54 87-23309-01 SET SCREW, M5 X 0.8 X B..cccciieieeeiiiieeesciie e e e serree e s sessee e s s seseaeassassaeassnans 1
55 87-22397 DRUM ASSEMBLY ......ooiiiciiieieiereeeerereseeeeesreessee e s sseessee e s sveeeseeessveessnnes 1
56 87-10470 DRUM SUPPORT BUSHING .........ooiiriierceeeerrreseeee e sseee s see e svee e 1
57 87-33257 DRUM SUPPORT PLATE ...ttt ecteeee e seeee e srne e e e sneae e 1
58 87-23030-10 SCREW, ST PAN HEAD, M4 X 0.7 X 10 it ecireee e sseee e 4
59 87-33251 ROTATOR GEAR, T-SERIES.......ooi et e e ssee s s n 1
60 87-22380 CARRIER ASSEMBLY, T-SERIES ...ttt e e 1
61 87-22396 STATIONARY GEAR HOUSING ASSEMBLY, T-SERIES.......cccccoviiiiiveeeenns 1
62 87-33249 MOTOR, 12 VOLT ..o erteesceeereresseee e e see e sne e s e s sveeasee e s sveeeses 1
63 87-22401 MOTOR PINION GEAR.......oo ittt see s e s ee e s s eesee e s svee s e 1
64 1535A WIRE ROPE AND HOOK ASSEMBLY, 5/32" X 25 FEET .....coocvvieiiicieen. 1
65 89-32300 HANDSAVER BAR ...ttt e 1
66 90-22873-03 CIRCUIT BREAKER ASSEMBLY, 12 VOLT, T-SERIES.......ccccccecvveiveerrreenns 1
67 90-22117 REMOTE CONTROL ASSEMBLY ......oovviviiirveeeeiee e vseeeeseee s seeeseseeessseee e 1
68 92-20172 SOLENOID, 12 VOLT ...ttt scrite e srte e e e srrae e e sessee e e s ssnae e s sanraeaesnans 2
69 90-32070 SOLENOID BACK PLATE ....coi ittt siiae e sevae s e s e s ss e n e 1
70 90-31079 SOLENOID COVER ...ttt see e ssee e s e s e e snee e 1
71
72
73 71489-G01 LABEL (READ INSTRUCTIONS) .....cceiii et 1

Service Parts Manual Page X-12




l WINCH, SINCE 4-99 Gasoline Vehicle

Page X-13 Service Parts Manual



SPECIALTY PRODUCTS

__SPECIALTY PRODUCTS

Service Parts Manual

Appendix - A



SPECIAL TOOLS ' Part No.

DRIVE CLUTCH PULLER .......coniiiiiiinmtiinetiesssini s sn e ss s ssassssesassssesanessasssnssners 19779-G2
FLYWHEEL PULLER......cciiiiitcinnrtiinnti ittt st sae e saresse st e sasssssranssnssanen 27111-Go1
CAM PULLER ..ottt sttt s st st s sse st sss st sssssssss s sessassassssesns sesesansasessanssssssnasne 27851-GO1
TACHOMETER ..ottt sttt st st bbbt s e s s e e s bbb e s b abe sae s e e b nbeess 72526-GO1
FEELER GAUGE. ...ttt ettt sttt e s s sas s s s sna s n s b san s s nana s 72525-GO1
COMPRESSION TESTER......cooiitiiiiriiinriiiciiecisiesrtisis s ssms s ssessnsssssssesasssnesassasesaasssesransans 72524-GO1
ENGINE REBUILD MANUAL .....cotiiiiieniiiiss it caisss st e s assarsssssssssssasnssnessssssavanas 27615-GO1
REAR AXLE REBUILD MANUAL ...ttt s s ssn s sn s s e saarsse sesanssssnsssssane 27660-G01
CURRENT INDICATOR ..ottt it sin s s sns st sr e san s s e b e st s ssann st san s ba e 16489-G1
DIGITAL MULTI-METER ...ttt st s n s sa s s ss e st ss s asns s 27481-GO1
CRIMPING TOOL ..ottt isiiseneseeeasse s ostsssssssssess s ssassessas ssstessassesasssss sussassssressssonasns 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVALY) .....cooiiiiiiiirnineciitsi s ssassrssseseresssssnesssnas 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) c..ociniiiiiriniiinneirisieinsiisissess e stscssanesssseessssesasssens 18753-G1

PERFORMANCE PRODUCTS

BATTERY PROTECTOR, 14 OZ AEROSOL ......ccovvtiirrieritie st ssessesssssssssssaies 75500-Go01
CARBURETOR & CHOKE CLEANER, 15 OZ AEROSOL ......ccociirininiinrniniemnriinnssesrsssesnsssenssnesines 75501-Go1
WHITE LITHIUM GREASE, 14 OZ AEROSOL ......ccviiieriiiciriie i cssesssssassssens 75502-G01
PENETRANT/LUBRICANT, 15 OZ AEROSOL.........coretimriinrinirininiiniinisn st ssesiessnensssnas 75503-GO1
MULTI-PURPOSE CLEANER & DEGREASER, 14 OZ AEROSOL ........cocnivniiiincneeininennnsensnienae 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OZ LIQUID .......cccovierriniticiiestsnctcnscnte s 75505-G01
BATTERY CLEANER, 32 OZ W/TRIGGER SPRAYER ......c.cocoiiiiies e 75506-G01
BIODEGRADEABLE CLEANER, 32 OZ W/TRIGGER SPRAYER.......cc.ccviviininnnnnsenn, 75507-G01
MULTI-PURPOSE VALUE PACK.......ccciitititiiisii it sssssssssssssssesssssssassses 75508-G01

*BATTERY PROTECTOR, 4 OZ AEROSOL
*PENETRANT/LUBRICANT, 4 OZ AEROSOL

sWHITE LITHIUM GREASE, 4 0Z AEROSOL
*CARBURETOR & CHOKE CLEANER, 4 OZ AEROSOL

PAINT

HUNTER GREEN - TOUCH-UP PEN........cocccuimminminsssnsassnsssssssssosssssssssssssssssssssssssssssssssessssssness 28432-G02
HUNTER GREEN - 12 OZ. AEROSOL.........convrutremnnsnsimsnsssississs s ssssssssssssssssesssssssssssssssssssssasssses 28140-G09
ENGINE OIL

4-CYCLE ENGINE OIL, 10W-30, 5 GALLON .......cosvcummimemrarsnisssssssemsssssssssssssssssssssesssssssssssssssssessanas 25730-G03
4-CYCLE ENGINE OIL, 10W-30, 12 QUART CASE ........couerimmimmmemmmsnremmssscsssesssesesssenssaessssessssssssans 25730-G04
4-CYCLE ENGINE OIL, 10W-30, QUART BOTTLE .....c.oumrvimmscmsineenmssscnessesesssesesssessssseesssssssnecssnessans 25730-G06

Appendix - A Service Parts Manual



1 ACCESSORIES

R

ACCESSORIES LIST

Service Parts Manual Appendix - B



ACCESSORIES

ACCESSORIES LISTING KIT NO. LOCATION IN MANUAL
ASHTRAY KiT .cernreeitiererireeeinreiiieeresrsereereeseeserosssssmrssaresssessesssssssssassan 75109-G02.............. See BODY

BALL HITCH KT ... oot crerreses s s se v rese s v se s naes 75326-G02.............. See BODY

BALL HITCH RECEIVER KIT ...coiviiieeceeerrttiniisseesseeeneesssvessnnsannes 74270-G01 ............. See BODY

O HITCOH KIT ..o vetimrers e eeere s ve v rmreeeseesassssnsameeessnssnanen 75327-G02.............. See BODY
DEFROSTER/COOLING FAN ....cccccoiitrtimiierercccsmeeneneeesssesressseneneens 74248-G01 ............. See CAB

DOME LIGHT ..ot v cneieereseeeevessssessessseneesssnsssesssssesanes 20495-G2............... See CAB

DOOR SET (STEEL) ......ooieeeciieccieeeceereceeescaesesnesssasessssesesssesasasesans 74241-G0*........uu.e See CAB

DOOR SET (VINYL) ceoiiireeeecteeirteeeeceeeseresssieeesereseseeesseseesasenssessnns 74242-GO01 ............. See CAB

GLOVE BOX ...eecreeeieeeirirescrvreciemresrenesreseesressssssnerassvesensssssrsassessesonnes 75459-G01 ............. See BODY

HOUR METER KIT ...eeeeiireieereiircctrrenverereeressenerssseseessssenessssenens 75114-G02............. See ELECTRICAL SYSTEM
INSIDE MIRROR ......oeviveeerrtecceeiiiesvernerieeesneevsaresesssstessesssnresenes 27924-G01 ............. See CAB
INSTRUMENT/SWITCH PANEL ........c.ccooeeieereeeccenrcrccverreceeneeeeenens 74250-GO01 ............. See CAB

REAR VIEW MIRROR KIT (REQUIRES SUN TOP KIT) .......cu........ 19528-G2............... See WEATHER PROTECTION
SOFT ENCLOSURE (3 SIDED).....ccoivitiimreieninrveresinesseesseesssessanssns 75367-GO0*.............. See WEATHER PROTECTION
STEEL CAB, W/O DOORS ...t iccmrercrcinirenieneessesnsernssssssasesesnnes 74294-GO~.............. See CAB

STROBE LIGHT ...t cereteeseensereserneesesersnssessossnsaesonnen 74245-G01 ............. See CAB

SUN TOP KIT ettt evtneees e sssessssissessssossessssnssssseeseses 75350-G02.............. See WEATHER PROTECTION
TURN SIGNAL KIT ...oeviivevinriiiiieiieiiresiniiccesssinsessssssessosssssesosssssesses 75107-G02 ............. See ELECTRICAL SYSTEM
WINGCH ..ottt essssste s ess e s e sessanresssssassesssssssossanseneses 74259-G01 ............. See WINCH

WINDSHIELD KIT (REQUIRES SUN TOP KIT) ..cocccrrimecenirrencnennne 71966-GO01 ............. See WEATHER PROTECTION
SPLIT WINDSHIELD KIT (REQUIRES SUN TOP KIT).....ccccceeeenee. 71966-G02............. See WEATHER PROTECTION
WINDSHIELD WIPER.......cocotttterettiesieeesesessreseesssensesssssnsessassmnenss 74244-G01 ............. See CAB

WORK LIGHTS .....ceiieitrceriircerrrti i sesnececsessserssssssstessossessessnssnsssess 74247-GO1 ............. See CAB

WORK LIGHT WITH LIGHTS ...etiiiiieciicrereteiireenineeseseseeceessssneenas 75354-G01 ............. See ELECTRICAL SYSTEM
WORK LIGHT WITH STROBE ...t 75354-G02 ............. See ELECTRICAL SYSTEM
WORK LIGHT WITH LIGHTS AND STROBE........cccooveeieiieeiinereene 75354-G03.............. See ELECTRICAL SYSTEM
ALUMINUM TOOLBOX ......ccrrerireeeeesiirieessenteeesssssnsesssssssecssssanenes 75454-G02 ............. See TRUCKBED

Appendix - B Service Parts Manual



[EZGO]

o EESEE Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia USA 30903-0388

Inside USA Phone: 1-800-227-7029, FAX: 1-800-752-6175

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4601

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	Front Cover.ps
	

	
	
	Pg iii_vi_GeneralIndex.ps
	
	
	
	

	
	
	
	A_Accelerator
	

	
	
	
	
	
	
	
	(B)AirFilter.ps
	
	
	
	

	(C)Body.ps
	
	
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	E_Cab & Accessories
	

	
	
	
	
	
	
	
	
	
	F_Carburetor
	

	
	G_Clutch
	

	
	H_Direction Selector
	

	
	
	
	J_Electrical System
	

	
	
	
	
	
	
	
	
	
	
	
	
	
	K_Engine & Muffler
	

	
	
	
	L_Engine & Starter Mounting
	

	
	
	
	(M)FrontSuspension.ps
	
	
	
	

	N_Fuel System
	

	
	
	
	P_Rear Axle
	

	
	Q_Rear Suspension
	

	
	R_Seating
	

	
	
	
	S_Starter / Generator
	

	
	
	
	ST350Steering.ps
	
	
	
	

	U_Truck Bed Electric Lift
	

	
	
	
	
	
	U_Truck Bed Flat & Cargo
	

	
	
	
	
	
	V_Weather Protection
	

	
	
	
	
	
	W_Wheels & Tires
	

	
	WinchEARLYPROD.ps
	
	
	
	
	
	

	WinchLATEPROD.ps
	
	
	
	
	
	
	

	Specialty Products
	

	
	Accessories
	

	
	

